(TE2SA354-009C)



CONTENTS

@ AL22BT1IMO ENGINE ASSY ..ottt sttt et b e et e s e e et e bt e e st e e st e e et e st e e ae e e aa e e bt e seesma e e bt e ateeaaeeaneeentesmnesaneeaneennesnneenne 1
¢ TE25110010000K AIR FILTER SYSTEM ASSEMBLY ...uiiiiiiiiiiiiiiiiii ettt a e s e be s s 36
¢ TE25131010000K COOLING SYSTEM ASSEMBLY ...citiiiiiiiiiitieietee ettt a e st st sb e st sb e s e b e e bbb e b e e s e s ae e b e saeebesaeesbesnean 38
¢ TE2S133010000K GUARD NET ASSEMBLY ..ottt s s a e b e aa e s b e e b e e ae e s ab e s b e e b s e sabesaaeesaeeanesanees 40
¢ TL02201060000 HAND THROTTLE CONTROL ASSEMBLY ...cuvtiiiiititiiietee ettt ettt sttt et e b e s s sbesae b saeebesae s 42
¢ TL02202070000a FOOT THROTTLE CONTROL ASSEMBLY ...ttt sb e bt e saae s a e e aeesanesane s 44
¢ TE2S203010000K PULL WIRE ASSEMBLY ...ttt sttt st ettt ettt e s e s bt s a e e ae e s ea e e be e st e sanesan e e bt e sanesanesneesnnesnnens 46
¢ TE25211010000K CLUTCH ASSEMBLY ...ttt s s e a e e b e e b e e ae e b e e b e s e b e e ae s b e e aesaeesbesan s 48
¢ TE25212010000K CLUTCH CONTROL ASSEMBLY ...cvtiiiiiiitietietcteet ettt ettt st s e a e st sa e st b e e b e e bbb e s ae e b e saeeaesaeesbesanes o0
¢ TE2S220010000K EXHAUST SYSTEM ASSEMBLY ...cuiiiiiiiii ettt a s s saa e s aa e bt e saa e s a e e asesasesane s 93
¢ TL02311010000 FRONT DRIVING AXLE ASSEMBLY ...cutiiiiiiiitiietete ettt st saa e s b e e bt e sane s neeaeesanesanees 95
¢ TE2S312010000K BRACKET ASSEMBLY ...ttt sttt ettt ettt et et e et e a e e s e e e et e bt e bt e e sa e e be e st e sanesane e bt e sanesaneenneennnesanees 70
¢ TE254. 313G FRONT SUPPORT SEAT ASSEMBLY ....ciutiiiiiiiiiiicee ettt st a e s e a e s e besan s 72
¢ TE254. 314 REAR SUPPORTING SEAT ASSEMBLY ..cutiiiiiiiiiitiiete ettt ettt st st et b e et b e et b e e b e bt b e sae e aesaeesbesan s 74
¢ TL01320010000K FRONT DRIVING WHEEL ASSEMBLY ....oiiuiiiiiiiiiiiietiit ettt ettt st sttt st sb e et b ettt b e st e aesae e b saeeabesan s 76
¢ TL02340020000K REAR DRIVING WHEEL ASSEMBLY 12, 4724 .cuuiiiiiiiiiieiieteeeeeee ettt st e a st sa et saae s a e e ne e s e ane s 78
¢ TLO1350010000K TOWING MECHANISM INSTALLATION ASSEMBLY ...ttt sttt e bt s ne e neesmneeane s 80
¢ TE25361010000K SHUTTLE SHIET ASSEMBLY ...c.eiiiiiiiiiiiiiitiii ettt b e b s e b e s s b e b s b e b s e e aesan s 82
¢ TE25362010000K SHUTTLE SHIFT CONTROL MECHANTISM ASSEMBLY ...couiiiiiiiiiii ittt ettt 88
¢ TE2S371010000K MATN/AUXTLTARY GEARSHIET ASSEMBLY ....uttttttrietirirtetentetetet et tete ettt sttt et ettt ettt bt se e s e et e s e s et e b et et ebe e sben et ebeneneas 90
¢ TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSTON CASE.....eoiiiiiiiiieeeet ettt ettt s a e e s 95
¢ TE2S373010000K TRANSMISSION CASE CONTROL MECHANISM ASSEMBLY ...cutiiiiiiiiiietietteeetect ettt s n e s 101

¢ TE2S374010000K TRANSMISSION CASE SHELL ASSEMBLY ..ottt ettt st s st a e s n e se e s ae s ne e smeesmnesneesnne e 110



¢ TLO2375080000 BREATH ASSEMBLY ...ttt a e s a e s a e e b s b e b s b e s et e b e e Rs e b e et e sbeeanesae e s e sanens 112

¢ TE25391010000K LEFT HALF SHAFT ASSEMBLY ...utiiiiiiiiietie ettt ettt s s s b s e st a e e b e et s be s b e saeeaesaeens 114
¢ TE25392010000K RIGHT HALF SHAFT ASSEMBLY ...oouvtiiiiiiiiiit ettt ettt ettt e a e sb e b st a e st b e et sb e et e sbe s b e saesnesaeens 116
¢ TE25401010000K STEERING PLATE AND STEERING PIPE COLUMN ASSEMBLY .....oiiuiiiiiiiiiiiieeteet ettt s s 118
¢ TE2S5402010000K STEERING PIPE ASSEMBLY ....uiiiiiiiiiiieiee ettt sttt e s bbb s a e b e s b e s be e atesanesneesnnenes 120
¢ TE2S5403010000K LOW PRESSURE CONTROL PIPE ASSEMBLY ...ttt sttt s s e e e sanesneenne e 126
¢ TE25411010000K PTO SHAFT ASSEMBLY ...outiiitiiiiiiit e s sa e s bbb s e b e s e b e e b e s beeaaesasenesaeens 128
¢ TE25412010000K PTO GEAR ASSEMBLY ...ttt b e b s a e e a e s bt e a e s b e e b st e b e st e b e e b e b e e b e sbe e s e saeenesaeens 130
¢ TE2S5413010000K PTO CONTROL ASSEMBLY ...ttt bbb s s s b s b s e as e s b e s be e s as e sanesaaeenneses 134
¢ TE254. 421B TRANSFER CASE ASSEMBLY ...ttt ettt et e b e e b e e b s e s b e s b e s b e e aaesabesbeesatesanesneesnnenes 137
¢ TE354. 422 TRANSFER CASE TRANSMISSTON SHAFT ASSEMBLY ...eetiiiiiiet ettt sttt s s s e s sne e e 140
¢ TL02423020000 TRANSFER CASE CONTROL ASSEMBLY ...cuviiiiiiiiiiiiiiete ettt b e a e s nesae e 142
¢ TE25431010000K LEFT BRAKE ASSEMBLY ....cutiiiiiiiiitiee ettt sttt s s s s bbb st e b e et e b e e b e sbesanesaeenesaeens 145
¢ TE25432010000K RIGHT BRAKE ASSEMBLY ...ttt s s e b e s b b e s e s b e s be e s at e sanesaaeesnne e 147
¢ TE25433010000K BRAKE CONTROL ASSEMBLY ...ttt sttt e bbb s b s b e b e s b e s be e s asesanesneesnnees 150
¢ TE25440010000K SEAT INSTALLATION ASSEMBLY ..ccniiiiiiiiiieet ettt ettt st s et e a e e e e et s en e e se e e b e s me e sneesmnesneennenne 158
¢ TE2S451010000K DRIVER” S CAB ASSEMBLY ...ttt ettt ettt ettt sttt st b et sttt sttt b et b et et h et sb st b et e b et et e st st b et et ebe e et esentesenennen 160
¢ TE25453010000K UPHOLSTERY ASSEMBLY ...ttt sttt a e s a e s bbb e e a e et b e et e b e e b e sbesanesaeenesanens 173
¢ TE25453020000K UPHOLSTERY ASSEMBLY ..ottt s s e s a e s b s b e e a e s b e s be e s ae e sanesaeenae e 175
¢ TL02455010000 BACK REAR MUD GUARD DECORATION PART ..c.uviiiiiiiiet ettt st a e s ae e s ae s e ae e snesneesnne e 177
¢ TE2S456010000K DASHBOARD ASSEMBLY ...ttt ettt sttt a e e a et s et e bt s ae e sae e et e e se e s ae e e aesne e seeembesneesneesmnesneennenns 179
¢ TL02457020000 FRONT CONNECTING ASSEMBLY ....uttiitiieiieeiet ettt sttt sttt et s e et ae e s e e e a e s me e meeeanesseesmeesmnesneennenns 181
¢ TL02458030000 REAR CONNECTING ASSEMBLY ....utiiiiiiiiiiiiiiciictct ettt s a st b e e sb e b sbeenesaeenesaeens 183



¢ TE25475010000K BONNET SEAL INSTALLATION ASSEMBLY ..ouiiiiiiiiiiiiiieteceetet ettt s s a e st sa s b e s aesae e 190
¢ TE25481010000K ENGINE HARNESS INSTALLATION ASSEMBLY ..ottt saa s s 192
¢ TE25482010000K BODY HARNESS INSTALLATION ASSEMBLY ....iiuiiiiiiiiiiict ettt s a e s a e a e s a e st sanesneesnae e 194
¢ TE25483010000K FRONT LAMP HARNESS INSTALLATION ASSEMBLY ..cuuviiiiiiiiiiiiieieecctete ettt ae et s sn e s ae e 197
¢ TE25484010000K REAR LAMP HARNESS INSTALLATION ASSEMBLY ..ottt ettt ettt ae s re e e s a e s ne e sanesneesnne e 199
¢ TE25485010000K BATTERY INSTALLATION ASSEMBLY ..c.viiiiiiiiiiiiiiiiicce ettt a e sae e 202
¢ TE25486010000K TOP LIGHT HARNESS INSTALLATION ASSEMBLY ...uviiiiiiiiiiiiiiieictiet ettt sttt a e s 204
¢ TE25487020000K COMBINED INSTRUMENT ASSEMBLY ...uuiiiiiiiiiiiiiiiiiietctiicc ettt st s a e saa e saeean e 206
¢ FT250. 49. 001 TOOL BOX INSTALLATION ASSEMBLY ...couuiiiiiiiiiteet ettt s e s a e s b e b e s b s b e st e sanesneesnaees 208
¢ TE2S501010000K OIL TANK INSTALLATION ASSEMBLY ..ottt ettt ettt st s et e a e s s e e e s mne s me e eaeesmnesneeneenne 210
¢ TE25503010000K OIL CONVEYING PIPE ASSEMBLY ....oiiiiiiiiiiiiiiiiiiicec ettt s s b e b e a e s e nesae e 212
¢ TL02551050000 LIFTER INSTALLATION ASSEMBLY ...ctiiiiiiiiiiiiiitieenectee ettt s bbb st b e e sb et e b e nesaesnesaeens 214
¢ TL02561050000 SUSPENSTON ASSEMBLY ...ttt s e e b e b s s b e e b e s b e e b s e s abesaeesatesanesaneenneses 220
¢ TL02570050000 DISTRIBUTOR ASSEMBLY ..coutiiiiiiiiiiteeeeet ettt sttt e s aa e s bt b e e s b e s b e s be e abesabesbeesatesanesneennenes 226
4 TE2S581010000K OTL PUMP/PTPE/FTLTER ASSEMBLY ... .cutitiuieieteieteieteteieeeteseteee et te e ste e tete et ssenesaesesessesentesesesseseneseseneesesentesesesesenessesansesenensesanenens 230
¢ TE25582010000K MULTI-WAY VALVE OIL PIPE ASSEMBLY ..ottt s sb e s 233
¢ TC03620010000K SAFETY BELT INSTALLATION ASSEMBLY ..cutiiiiiiiiiiiiiiiieceetent ettt st st s st sb e a e sne s nesae e 238
¢ TE254. 742 FRONT BALLAST ASSEMBLY ...ttt st et saa e s b e b s s b e s b e s b e e ba e s abe s be e s aeesaaesaneesnaeses 240
¢ TE2S810010000K HEATER INSTALLATION.....eiiiiiiiiit ettt st sttt s a e b et s b e bt e b e e s s e e a e s be e saesabesbeesaaesanesneennnenes 242



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY—-1




TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-1

No. Part No. Description Version QTY. Remark
0 41.22BT-1M9 ENGINE ASSY 1
1 41.22-01029 GENERATOR ADJUSTABLE SPPORT 1
2 GBT97. 1-8 WASHER 1
3 GBT93-8 WASHER 35
4 GBT5783-M8X35 BOLT 1
5 GBT6170-M8 NUT 4
6 GBT898-AMSX65 STUD 1
7 41.22BT-01006 WATER PUMP REAR COVER GASKET 1
8 GBT898—-AM8X90-8. 8 STUD 1
9 GBT898-AM8X60 STUD 2
10 41L.22BT-01110 CYLINDER BLOCK 1
11 GBT5782-M8X55-8. 8 STUD 5
12 L375-01007 GEAR CHAMBER GASKET 1
13 GBT5783-M8X20 BOLT 2
14 D495QB-03105 BLIND PLUG @42 2
15 GBT5783-M8X16-8. 8 BOLT 2
16 GBT119-B8X60 PIN 1
17 41.22BT-01021 BOLT 2
18 1L.375-01104 MAIN OIL LINE PLUG 1
19 GBT5782-M8X55-8. 8 STUD 2
20 41.22-01015/01016 MAIN BEARING 5
25 41.22-01007/01008 CRANKSHAFT THRUST PIECE 2
28 D495QB-03109 BOWL SHIM @ 12 1




TE2SA354-009C

41.22BT-1M9 ENGINE ASSY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
29 L375-01027M OIL FILTER GASKET 1
29 KM385T-01027-1 OIL FILTER WASHER BLOCK 1
30 GBT5782-M8X50-8. 8 BOLT 1
31 GBT5783-M8X25 BOLT 1
32 L375-01035 OIL PRESSURE GAUGE JOINT 1
33 D495QB-01024 BOWL SHIM @ 32 3
34 D495QB-06111-1 SCREW PLUG 1
35 L.375-01105-1 TAPER PLUG 5
36 41.22-01800 OIL PRESSURE ADJUSTING VALVE 1
37 41.22-01026 SCREW PLUG 1
38 41.22BT-01600SL DRAIN VALVE BLOCK 1

38.1 KM385T-01048 WATER DRAIN VALVE PIPE 1
39 41.22-01700 NOZZLE 4
40 41.22-01024 WASHER 4
41 41.22-01025 BOLT FOR NOZZLE 4




TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-2




TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-2

No. Part No. Description Version QTY. Remark
1 41.22-01003 CYLINDER BUSH 4
2 41.22BT-01005 CYLINDER COVER BOLT 8
3 1.375-01103 LOCATING SLEEVE 2
4 41.22B-01002M1 CYLINDER COVER GASKET 1
5 41.22BT-01005 CYLINDER COVER BOLT 2
6 GBT5783-M10X30-8. 8 BOLT 11
7 GBT93-10 WASHER 18
8 LL385BT-01018 FLYWHEEL HOUSING GASKET 1
9 GBT119-B10X20 PIN 2
10 L.375-01115 PLUG PIECE 2
11 L375-01104 MAIN OIL LINE PLUG 1
12 1.375-01102 PLUG PIECE 1
13 4L.22BT-01017™ OIL SUMP GASKET 1
14 GBT898-AM8X22 STUD 20
15 GBT93-8 WASHER 30
16 GBT6170-M8 NUT 22
17 GBT898-AM8X25 STUD 2
18 GBT5783-M10X25 BOLT 6
19 7ZBT32005. 1-$ 27. 5 CIRCLE CLAMP 1
20 41.22B-01205 AIR OUTLET ELBOW PIPE OF BREATHER 1
21 41.22BT-01206 FIXING CLAMP 1
22 GBT5783-M10X25 BOLT 1
23 KM485QB-01013 SIDE COVER-2 1




TE2SA354-009C

41.22BT-1M9 ENGINE ASSY-2 (cont'd.)

No. Part No. Description Version QTY. Remark
24 GBT5783-M8X20 BOLT 3
25 KM485QB—01200-2 BREATHER PARTS 1
26 GBT5783-M8X15 BOLT 3
27 LL480-01012 SIDE COVER-1 1
28 LL480-01014M1 SIDE COVER SPACER 2
29 41.22-01117 REAR BUSH OF CAMSHAFT 1
30 41.22-01116 MIDDLE BUSH OF CAMSHAFT 1
31 41.22-01115 FRONT BUSH OR CAMSHAFT 1
32 GBT119-C12X16 PIN 2




TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-3

17 ' By
! i

10
11



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-3

No. Part No. Description Version QTY. Remark
1 GBT5783-M12X25-8. 8 STUD 3
2 GBT93-12 WASHER 3
3 GBT5783-M10X25 STUD 17
4 GBT93-10 WASHER 17
5 41.22BT-01300-2 OIL DIPSTICK PARTS 1
6 LL385BT-01320 OIL DIPSTICK PIPE WELDMENT 1
7 195-13007 WASHER 1
8 41.22BT-01016 LEFT BRACKET 1
9 4TE35A-015101 0IL SUMP 1
10 41.22BT-015111 OIL SUMP COVER GASKET 1
11 4L.22BT-015104-4 OIL SUMP COVER 1
12 GBT93-8 WASHER 22
13 GBT5783-M8X18 STUD 22
14 LL380-01503 A TYPE COMBINED WASHER 1
15 LL380-01501 OIL DISCHARGING SCREW PLUG 1
16 GBT119-B10X20 PIN 2
17 41.22BT-01019 LEFT BRACKET 1




TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-4




TE2SA354-009C

41.22BT-1M9 ENGINE ASSY-4

No. Part No. Description Version QTY. Remark
1 GBT9877-DL80X100X12F ] 0IL SEAL 1
2 LL385BT-01010 FLYWHEEL HOUSING 1
3 GBT93-10 WASHER 2
4 GBT5783-M10X30-8. 8 BOLT 2
5 41.22BT-01014 OIL FILTER BRACKET 1
6 LL480-01025 COVER PLATE 1
7 GBT93-8 WASHER 2
8 GBT5783-M8X18 BOLT 2

10



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-5

11



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-5

No. Part No. Description Version QTY. Remark
1 41.22BT-01020 IDLE GEAR PRESSURE PLATE 1
2 41.22BT-01200 IDLE GEAR BUSH WELDMENT 1
4 4122BT-01015 TIMING IDLE GEAR SHAFT 1
5 GBT5783-M10X20-8. 8 BOLT 10
6 GBT93-8 WASHER 20
7 GBT97. 1-8 WASHER 17
8 KM385T-01034 UPPER DEATH POINT FINGER 1
9 GBT9877-DR55X75X12F ] OIL SEAL 1
10 GBT6170-M8 NUT 5
11 GBT898-AM8X40 STUD 1
12 GBT5782-M8X40 BOLT 5
13 41.22BT-01025 GEAR CASE FRONT COVER 1
14 41.22BT-01030 GEAR CASE FRONT COVER GASKET 1
15 41.22BT-01008 TIMING GEAR CASE COVER 1
16 41L.22BT-01009 TIMING GEAR COVER GASKET 1
17 GBT119-B8X18 PIN 1
18 41L.22BT-01011 OIL INJECTION PUMP TIMING GEAR 1
19 GBT898-AM8X16 STUD 4
20 41.22BT-01007L TIMING CASE 1
21 41.22B7-01010 OIL INJECTION PUMP GASKET 1
22 GBT898-AM8X30-8. 8 STUD 3
23 GBT5783-M8X20 BOLT 7
24 GBT93-10 WASHER 10

12



TE2SA354-009C

41.22BT-1M9 ENGINE ASSY-5 (cont'd.)

No. Part No. Description Version QTY. Remark
25 GBT97. 1-10 WASHER 10
26 4TE35A-01700 HYDRAULTC TRANSMISSTON PARTS 1
27 TL4110-06027 HYDRAULIC PUMP COVER 1
28 KM385T-01039-1 HYDRAULIC PUMP WASHER 1
31 GBT297-6205 DEEP GROOVE BALL BEARING 3
32 KM385T-01045 BEARING RETAINER RING 2
33 GBT1096-C8%20 FLAT KEY 2
34 41.22BT-01012-1 ATR COMPRESSOR ADAPTER 1

13



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-6

ey | N, =
/-
-f;///;-} 'l.l‘L \x\
L .
\

14



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-6

No. Part No. Description Version QTY. Remark
1 GBT5783-M12X35 BOLT 1
2 GBT93-12 WASHER 1
3 L375-02004 CAMSHAFT GEAR CIRCLIP 1
4 41.22BT-02011 CAMSHAFT TIMING GEAR 1
5 1.375-02002 CAMSHAFT THRUST PLATE 1
6 GBT1096-C8X18 KEY 1
7 41.22-02003 PUSH ROD 8
8 1.375-02005 TAPPET 8
9 41.22-02001L CAMSHAFT 1

15



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-7

16



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-7

No. Part No. Description Version QTY. Remark
1 4TE35A-033100 FILLING CAP 1
2 GBT923-M8 CAP NUT 4
3 1L375-03017 ANTILEAK WASHER 4
4 KM385T-03305 AIR OUTLET PIPE PLUG 1
5 D495QB-012106 AIR OUTLET PIPE 1
6 41.22B7Z-03301L CYLINDER COVER 1
7 41.22B-03002 CYLINDER COVER GASKET 1
8 GBT6170-M8 NUT 28
9 GBT93-8 WASHER 44
10 GBT898-AM8X30-8. 8 STUD 8
11 41.22-03006 EXHAUST PIPE GASKET 4
12 GBT97. 1-8 WASHER 8
13 1.375-03001 ROCKER SEAT FASTENING BOLT 4
14 GBT5783-M8X20 BOLT 4
15 L375-03012 REAR HANGING RING 1
16 GBT6171-M8 NUT 8
17 LL480B-03201 VALVE CLEARANCE ADJUSTING SCREW 8
18 GBT5782-M8X60-8. 8 BOLT 4
19 1.375-03206 ROCKER SHAFT LOCATING SCREW 1
20 GBT848-6 WASHER 1
21 41.22BT-03009 VALVE SPRING UPPER SEAT 8
22 LL480B-03008 VALVE COLLET 16
23 41.22-03015 VALVE OUTER SPRING 8

17



TE2SA354-009C

41.22BT—1M9 ENGINE ASSY-7 (cont'd.)

No. Part No. Description Version QTY. Remark
24 41.22-03007 VALVE INNER SPRING 8
25 LL480B-03019 VALVE OIL SEAL 8
26 KM485QB-03102 VALVE GUIDE PTPE 8
27 L375-01115 PLUG PTECE 2
28 GBT894. 1-16 RETAINER RING 2
29 41.22-03205 ROCKER SHAFT 1
30 L375-03202 ROCKER SHAFT SUPPORT SEAT 3
31 1.375-03107 PLUG PTECE 4
32 L375-03204 ROCKER SHAFT SPRING 3
33 41.22B-03220H ATR INLET VALVE ROCKER UNIT 4
33 41.22B-03210H EXHAUST ROCKER UNIT 4
34 L375-03207 ROCKER SHAFT REAR SEAT 1
35 D495QB-03110 OIL WAY PLUG 1
36 D495QB-01024 PLUG PTECE 1
37 GBT5783-M8X25 BOLT 4
38 L.375-03010 THERMOSTAT HOUSTING GASKET 1
39 41.22BZ-03100 CYLINDER COVER 1
40 GBT898—-AM8X60 STUD 8
41 L.375-03106 PLUG PTECE 4
42 41.22BZ-03013 ATR INLET PIPE GASKET 4
43 GBT898-AM8X25 STUD 8
44 4TE35A-03010 FRONT HOISTING RING 1

18



TE2SA354-009C

41.22BT—1M9 ENGINE ASSY-7 (cont'd.)

No. Part No. Description Version QTY. Remark
45 41.22-03104 EXHAUST VALVE SEAT 4
46 41.22-03004 EXHAUST VALVE 4
47 41.22BZ-03103 ATR INLET VALVE SEAT 4
48 41.22BZ-03005 ATR INLET VALVE 4

19



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-8

20



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-8

No. Part No. Description Version QTY. Remark
1 KM485QB-04010S PISTON RING ASSEMBLY 1
2 41.22B-04005L PISTON 1
3 41.22-04004 PISTON PIN 1
4 41.22-04006 CIRCLIP 2
5 41.22-04200 CONNECTING ROD ASSEMBLY 1
6 41.22-04003 CONNECTING ROD BEARING 2

21



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-9

22



TE2SA354-009C

41L.22BT-1M9 ENGINE ASSY-9

No. Part No. Description Version QTY. Remark
1 1.375-05006 STARTING CLAW 1
2 1.375-05005 STARTING CLAW MAT PLATE 1
3 4TE35A-05005 CRANKSHAFT BELT PULLEY 1
4 KM385T-05007 CRANKSHAFT TIMING GEAR 1
5 GBT1096-C10X63 KEY 1
6 41.22BT-05003 CRANKSHAFT 1
7 GBT276-6203-2RS single-row radial thrust ball bearing 1
8 GBT119-B8X20 PIN 1
9 LL480-05102 GEAR RING 1
10 41.22BT-05101-31 FLYWHEEL 1
11 KM390BT-05002 FLYWHEEL BOLT BACKING PLATE 1
12 KM390BT-05001-2 FLYWHEEL BOLT 7

23



TE2SA354-009C

i Tl

4L.22BT-1M9 ENGINE ASSY-10

-
E
e D —

SR it

o
LY

24



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-10

No. Part No. Description Version QTY. Remark
1 GBT5783-M6X22 BOLT 4
2 GBT93-6 WASHER 4
3 GBT848-6 WASHER 4
4 41.22BT-06201-2 THERMOSTAT COVER 1
5 1.375-06203 THERMOSTAT 1
6 1.375-06202 THERMOSTAT COVER GASKET 1
7 D495QB-06111-1 SCREW PLUG 1
9 L375-06204 THERMOSTAT HOUSING 1

9.1 L375-03010 THERMOSTAT HOUSING GASKET 1
10 LL380-06001 SMALL CIRCULATING PIPE 1
11 7ZBT32005. 1- & 27. 5 CLAMP 2
12 LL380-06001-3 WATER PUMP HOSE 1
15 41.22BT-06100-2C WATER PUMP ASSEMBLY 1
16 41.22-06112 WATER SEAL 1
18 41.22BT-06102 WATER PUMP BELT PULLEY 1
19 41.22-06113S FAN GASKET 1
19 41.22-06112S FAN GASKET 1

20 4TE40—-06400H FAN PARTS 1
21 GBT5782-M8X75-8. 8 BOLT 4
22 GBT12732-AV13X720—c GEAR BELT 1
23 GBT12732-AV13X935—¢ GEAR BELT 1

25



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-11

26



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-11

No. Part No. Description Version QTY. Remark
1 GBT5783-M8X25 BOLT 2
2 GBT93-8 WASHER 6
3 KM385T-07004-11 AIR INLET PIPE JOINT 1
4 L375Y3-07003 AIR INLET PIPE END COVER GASKET 2
5 GBT5783-M8X16-8. 8 BOLT 4
6 GBT97. 1-8 WASHER 2
7 41.22BT-07001-22H AIR INLET PIPE 1
7.1 L375-07005 AIR INLET PIPE BONNET 1

27



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-12

.,E.-f

28



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-12

No. Part No. Description Version QTY. Remark
1 GBT5783-M10X25 BOLT 4
2 GBT93-10 WASHER 4
3 KM385T-08002 EXHAUST PIPE GASKET 1
4 41.22BT-08001-1 EXHAUST PIPE 1

29



TE2SA354-009C

&

4L.22BT-1M9 ENGINE ASSY-13

30



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-13

No. Part No. Description Version QTY. Remark
1 41.22B7-09100-4 LUBRICATING OIL PUMP ASSEMBLY 1
2 41.22-09001 OIL OUTLET PIPE FLANGE GASKET 2
3 41.22-09200 OIL PIPELINE UNIT 1
4 GBT93-8 WASHER 4
5 GBT5783-M8X20 BOLT 4
6 KM385T-09300C OIL FILTER PARTS 1
7 KM385T-09305C OIL FILTER ELEMENT 1

31



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-14

32



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-14

No. Part No. Description Version QTY. Remark

LL480-09500 LUBRICATING OIL PIPE OF OIL INJECTION PIPE 1
1 L375-10500-1F FUEL FILTER PARTS 1
9 L375-10700-1 E%E%EFRROM OIL CONVEYING PUMP TO FUEL OIL ]
3 L375-10600 OIL PIPE FROM FILTER TO INJECTION PUMP PIPE 1
4 GBT93. 1-10 WASHER 1
5 GBT5783-M10X30-8. 8 BOLT 1
6 4TE35A-10803-4 OIL RETURN PIPE-RETURN FUEL FILTER UPPER 1
7 KM490BT-10300P OIL INJECTOR ASSEMBLY 4
8 4TE35A-10200-1 HIGH PRESSURE OIL PIPE PARTS 1
9 41.22B-10100-4Q215W-1 OIL INJECTION PUMP ASSEMBLY 1
10 KM385T-10501 FUEL FILTER ELEMENT 1
1 AL29B7-10302 (I)%E%ETT&JRRN PIPE-OIL INJECTOR TO OIL 5
12 41.22B7-03308 OIL INJECTOR PRESSURE PLATE 4
13 GBT5782-M10X50 BOLT 8
14 GBT849-10 WASHER 8

33



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-15

34



TE2SA354-009C

4L.22BT-1M9 ENGINE ASSY-15

No. Part No. Description Version QTY. Remark
1 KM485QB-12603 HINGE BOLT 1
2 1L.375-03017 ANTILEAK WASHER 2
3 KM485QB-12602 HINGE BOLT 1
4 KM485QB-12607 COMBINED GASKET 1
5 KM485QB-12604-1 PREHEATING PLUG OIL PIPE 1
6 KM485QB-12600 PREHEATING PLUG 1
7 41.22BT-12300]-1C STARTING MOTOR 1

7.1 41.22BT-01038-1 GEASKET 1

7.2 KM385T-12301 SHIELD 1
8 4TE35A-12100C ALTERNATOR ASSY 1
9 GBT6170-M10 NUT 1
10 GBT93-10 WASHER 1
11 41L.22BT-01028 GENERATOR FASTEN BRACKET 1
12 L375-01031 GENERATOR BRACKET BUSH 1
13 GBT5782-M10X100 BOLT 1
14 4TE35A-12110A GENERATOR SAFTY COVER 1

35



TE2SA354-009C

TE2S110010000K AIR FILTER SYSTEM ASSEMBLY

1 .
1 =
3 %
4
&
£ &
5
| -
9
P 7
- A
9
N
il
o
S
r} T

T

36



TE2SA354-009C

TE2S110010000K AIR FILTER SYSTEM ASSEMBLY

No. Part No. Description Version QTY. Remark
TE2S110010000K AIR FILTER SYSTEM ASSEMBLY 1
1 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2
2 GBT93-8-A3L STANDARD SPRING WASHER 2
3 GBT97. 1-8—-A3L FLAT WASHER 2
4 TE2S110010003K AIR FILTER ASSEMBLY BRACKET 1
5 TB400. 11C. 5 AIR FILTER MAINTENANCE INDICATOR 1
6 GBT16674. 1-M8X20-10. 9-A2L HEXAGON FLANGE NUT 2
7 TE2S110010001K AIR FILTER ASSEMBLY 1
7.1 TLO1110010002K MAIN FILTER ELEMENT 1
7.2 TL0O1110010003K SECURITY FILTER ELEMENT 1
8 TE2S110010002K AIR INLET HOSE 1
9 Q67676 B-TYPE WORM TRANSMISSTION HOSE CLAMP 2

37



TE2SA354-009C

TE25131010000K COOL ING SYSTEM ASSEMBLY

1
:d
s
A . &
d 2
@ il o /‘f’
n [ -y
2 i 7/
& . 1/ 3
v = S
o B /
15 L e
Lol
&7
2
5
e B 4
7
8
s
. 10 ey
= e
i-';'

38



TE2SA354-009C

TE25131010000K COOL ING SYSTEM ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S131010000K COOLING SYSTEM ASSEMBLY 1
1 TE2S131010001K RADIATOR ASSEMBLY 1
2 Q67657 B-TYPE WORM TRANSMISSION HOSE CLAMP 4
3 TE2S131010004K WATER TANK INLET HOSE 1
4 TE2S131010005K WATER TANK OUTLET HOSE 1
5 TA700. 131-01 RUBBER PAD 2
6 TA700. 131-02 SLEEVE 2
7 TD800. 131-11 RUBBER WASHER 2
8 FT650. 13. 116 WASHER 2
9 GBT6178-M10-8-A3L HEXAGON SLOTTED NUT, STYLE 1 2
10 GBT91-2. 5X28—-A3L SPLIT PIN 2
11 TE2S131010007K PULL ROD UNIT 2
12 GBT16674. 1-M10X16-8. 8-A3L HEXAGON FLANGE NUT 2
13 GBT96. 1-8—-A3L BIG WASHER 2
14 GBT93-8-A3L STANDARD SPRING WASHER 2
15 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2

39



TE2SA354-009C

TE2S133010000K GUARD NET ASSEMBLY

40



TE2SA354-009C

TE2S133010000K GUARD NET ASSEMBLY

No. Part No. Description Version QTY. Remark
TE2S133010000K GUARD NET ASSEMBLY 1
1 GBT5789-M8X16-8. 8-A2L HEXAGON FLANGE NUT 6
2 TE2S133010002K GUARD NET 1
3 TE25133010003K GUARD NET 1
4 TE2S5133010001K GUARD NET 1

41



TE2SA354-009C

TL02201060000 HAND THROTTLE CONTROL ASSEMBLY

81
82
33
1
84 -' Ry .
{ » ‘\\.. 2
,‘;
3
p 85
»».. 85
S T - “\
8.7 p £ ( :
88 VA= 4
Y] P e
810 ]
- L
8.11 =y >
g . / e [] - 5
# L
7
10
%

42



TE2SA354-009C

TL02201060000 HAND THROTTLE CONTROL ASSEMBLY

No. Part No. Description Version QTY. Remark
TL02201060000 HAND THROTTLE CONTROL ASSEMBLY 1
1 TG1204. 20A-01 HAND THROTTLE HANDLE 1
2 GBT818-M4X14-4. 8-A2L CROSS SCREW 1
3 TL02201060009 HAND THROTTLE CONTROL WELDMENT 1
4 TL02201060007 SEAL SLEEVE 1
5 GBT5789-M6X20-8. 8-A2L HEXAGON FLANGE NUT 1
6 TS06201010002 GUIDE SEAT 1
7 GBT5789-M8X16-8. 8-A2L HEXAGON FLANGE NUT 2
8 TL02201060001 HAND THROTTLE CONTROL MECHANISM 1
8.1 TL02201060003 HAND THROTTLE CONTROL ROD WELDMENT 1
8.2 TL02201060002 HAND THROTTLE SUPPORTING PLATE 1
8.3 FT300. 43. 159 HAND BRAKE FRICTION DISC 1
8.4 TS06201010008 BIG WASHER 1
8.5 TS06201010007 SPRING 1
8.6 TS06201010006 SPRING SEAT 1
8.7 GBT6173-M12X1. 25-05-A2L HEXAGON THIN NUT 2
8.8 TS06201010009 HAND THROTTLE ROCKER 1
8.9 GBT97. 1-8-A3L FLAT WASHER 1
8. 10 GBT93-8-A3L STANDARD SPRING WASHER 1
8. 11 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1
9 GBT5789-M10X25-8. 8-A3L HEXAGON FLANGE NUT 2
10 GBT6184-M5-8 I ~HEXAGON BLOCKNUT 2

43



TE2SA354-009C

TL02202070000a FOOT THROTTLE CONTROL ASSEMBLY

s
2
4
Wy
5
o
¥
E
"
fl 62
B 69 -
66
65
&7 . 63
6.8 L2
piy 64
8
6

44



TE2SA354-009C

TL02202070000a FOOT THROTTLE CONTROL ASSEMBLY

No. Part No. Description Version QTY. Remark
TL02202070000a FOOT THROTTLE CONTROL ASSEMBLY 1
1 GBT5789-M6X20-8. 8-A2L HEXAGON FLANGE NUT 1
2 TL02202070011 FOOT THROTTLE PEDAL WELDMENT 1
3 GBT16674. 1-M6X12-8. 8-A2L HEXAGON FLANGE NUT 1
4 TL02202070012 FOOT THROTTLE PEDAL SEAL SLEEVE 1
5 TL02202070013a PRESSURE PLATE 1
6 TL02202070001a FOOT THROTTLE CORNET ASSEMBLY 1
6.1 FT650. 20. 107 RUBBER PLUG 1
6.2 TL02202070005a FOOT PEDAL ROCKER WELDMENT 1
6.3 GBT6172. 1-M8-04—-A2L HEXAGON THIN NUT 1
6. 4 GBT5781-M8X45-4. 8-A2L HEXAGON BOLT 1
6.5 TL02202070008 THROTTLE BRACKET 1
6.6 TL02202070004a WASHER 1
6.7 TL02202070002 FOOT THROTTLE ROCKER WELDMENT 1
6.8 GBT879. 1-5X24-A3L SPRING COLUMN PIN 1
6.9 FT650. 20. 104 TORSION SPRING 1
7 TL02202070009 FOOT THROTTLE WIRE BRACKET 1
8 GBT5789-M8X20—-10. 9-A2L HEXAGON FLANGE NUT 4

45



TE2SA354-009C

TE2S203010000K PULL WIRE ASSEMBLY

46



TE2SA354-009C

TE2S203010000K PULL WIRE ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25203010000K PULL WIRE ASSEMBLY 1
1 TE2S203010002K HAND THROTTLE WIRE ASSEMBLY 1
2 TC03203020003 PROCESS PLUG COVER 16 1
3 Q67405100 PLASTIC FASTENING STRIP 1
4 TE2S203010001K FOOT THROTTLE WIRE ASSEMBLY 1
5 GBT97. 1-6-A3L FLAT WASHER 1
6 GBT91-2X12-A3L SPLIT PIN 1

47



TE2SA354-009C

TE2S211010000K CLUTCH ASSEMBLY

/"
:-:_:J T
- . . P 1
Sl
+ R e \‘1\
| [ L=
o f i \\\X\\
GONMNSR Y SN
& # - L
- Iy, =) N
10 - ” — W
i ;
5
b ol 1 P
3 i = -
- =y £ _\dr \ P o
P =
| ] E'—w-b |
2 { Q‘I / ﬂ.-:'—_{.? i
T 4 =
%
7 u

48



TE2SA354-009C

TE2S211010000K CLUTCH ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25211010000K CLUTCH ASSEMBLY 1
1 FT300. 21. 115 CLUTCH PRESSURE PLATE 1
2 FT300. 21. 121 CLUTCH RELEASE LEVER 3
3 FT300. 21. 118 RELEASE LEVER BLOCK 3
4 FT300. 21. 120 RELEASE LEVER SPRING 3
5 FT300. 21. 119 RELEASE LEVER ADJUSTING NUT 3
6 FT300. 21. 116 RELEASE LEVER ADJUSTING SCREW 3
7 FT300. 21. 109 FLOATING PIN 3
8 FT300. 21. 117 CLUTCH COVER 1
9 FT350. 21. 123 CLUTCH PRESSURE SPRING 6
10 GBT6171-M8X1-8-A2L HEXAGON NUT, TYPE-1 3
11 TE2S211010001K CLUTCH FRICTION PLATE ASSEMBLY 1

49



TE2SA354-009C

TE2S5212010000K CLUTCH CONTROL ASSEMBLY

b 10
20 ;
21 = )
b%3 . O <
L 28
27
o
2% 13 M
25
a
3 16
3
2
21 ¥ s
20 .
19
3
9
7
/A
LA 12
&7 . 17 .
3 Hh @ 1
- - -
17 ' 3 ;
4
2% 1
5 2

50



TE2SA354-009C

TE2S5212010000K CLUTCH CONTROL ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25212010000K CLUTCH CONTROL ASSEMBLY 1
1 GBT5783-M8X16-8. 8-A2L HEXAGON BOLT 7
2 GBT93-8-A3L STANDARD SPRING WASHER 6
3 TE250. 212-04 BEARING996708 1
4 GBT6170-M12-8-A3L HEXAGON NUT, TYPE-1 1
5 GBT5783-M12X45-8. 8-A3L HEXAGON BOLT 1
6 TE25212010001K RELEASE BEARING SEAT 1
7 TL02212040009 ROCKER WELDMENT 1
8 GBT879. 1-10X32 SPRING COLUMN PIN 1
9 GBT879. 1-6X32 SPRING COLUMN PIN 1
10 TD800. 43-01 PEDAL RETURN SPRING 1
11 GBT5783-M10X60-8. 8—-A3L HEXAGON BOLT 1
12 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 1
13 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 1
14 FT65. 37. 109 THRUST SCREW 2
15 FT200. 21. 107 CLUTCH FORK 1
16 JBT7940. 1-M10X1 STRAIGHT FORCED FILLING OIL CUP 1
17 FT200. 21. 106 RETURN SPRING OF RELEASE BEARING SEAT 2
18 TE250. 212-05 LOW CARBON STEEL WIRE 1
19 TL02212040006 CLUTCH RELEASE ROCKER WELDMENT 1
20 GBT882-B10X30-A3L PIN SHAFT 2
21 GBT97. 1-10-A3L FLAT WASHER 2
22 GBT91-3. 2X22—-A3L SPLIT PIN 2

5l



TE2SA354-009C

TE2S212010000K CLUTCH CONTROL ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
23 FT300. 43. 110 PULL ROD REAR FORK 1
24 TL02212040001 CLUTCH PEDAL ROCKER UNIT 1
25 TL02212040014 RELEASE LOWER TIE ROD WELD 1
26 GBT6171-M10X1-8-A2L HEXAGON NUT, TYPE-1 1
27 TL02212040016 RELEASE UPPER TIE ROD WELD 1
28 TL02212040012 PEDAL SHAFT WELDMENT 1
29 GBT93-12-A3L STANDARD SPRING WASHER 1

52



TE2SA354-009C

TE2S5220010000K EXHAUST SYSTEM ASSEMBLY

-
# T
aw
1
] . 2
9 T e
/ —
7 s ' 3 @
4
- b i 4
7 @ 4 9
4
B s 7
“uy
&
& e 10
4

53



TE2SA354-009C

TE2S5220010000K EXHAUST SYSTEM ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25220010000K EXHAUST SYSTEM ASSEMBLY 1
1 TE2S220010001K MUFFLER ASSEMBLY 1
2 SPL6177. 1-M8-F3 HEXAGON FLANGE NUT 3
3 FT250. 22. 030 SEAL GASKET UNIT 1
4 GBT5789-M6X12—-8. 8—A2L HEXAGON FLANGE NUT 4
5 GBT5783-M8X35—-8. 8—A2L HEXAGON BOLT 3
6 GBT5789-M10X25—-8. 8—-A2L HEXAGON FLANGE NUT 2
7 FT250. 22C. 030 SEAL GASKET UNIT 1
8 TL01220030001 EXHAUST BENDING PIPE 1
9 TL01220030002 GUARD NET RIGHT 1
10 TL01220030003 GUARD NET LEFT 1

54



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-1

55



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-1

No. Part No. Description Version QTY. Remark
TL02311010000 FRONT AXLE 1
1 TL02311010007 LEFT STEERING HORIZONTAL PULL ROD ASSEMBLY 1
2 GBT70. 1-M8X20-8. 8-A2L INNER HEXAGON SCREW 8
3 GBT93-8-A3L STANDARD SPRING WASHER 8
4 TL02311020008 OIL CYLINDER BONNET WELDMENT 1
5 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 8
6 GBT93-10-A3L STANDARD SPRING WASHER 8
7 GBT71-M6X20-14H-A2L SCREW 1
8 GBT6174-M6-110HV30-A2L HEXAGON THIN NUT 1
9 GBT93-6—-A3L STANDARD SPRING WASHER 1
10 TL02311010013 OIL CYLINDER FIXING SEAT 2 1
11 GBT119. 1-6h8X14-A3L COLUMN PIN 4
12 TL02311010006 HYDRAULIC CYLINDER ASSEMBLY 1
13 TL02311010012 OIL CYLINDER FIXING SEAT 1
14 TL02311020009 OIL CYLINDER BONNET WELDMENT 1
15 TL02311010008 RIGHT STEERING CROSS PULL ROD ASSEMBLY 1
16 GBT119. 1-10h8X20-A3L COLUMN PIN 4
17 TL02311010004 LEFT TRANSMISSION ASSEMBLY 1
18 TL02311010010 ADJUSTING GASKET 1
19 TL02311010009 LOCATING SLEEVE 2
20 TL02311010011 SEAT COVER 1
21 TL02311010003 MAIN REDUCER BOX ASSEMBLY 1
22 GBT5783-M10X35-10. 9-A3L HEXAGON BOLT 12

56



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTy. Remark
23 9F650-26B010004A0 NAMEPLATE 1
24 GBT827-2. 5X4-A3L LABEL RIVET 4
25 TL02311020010 LIMIT BOLT 2
26 CP4D304010028 SCREW PLUG 2
27 GBT3452. 1-10. 6X1. 80G RUBBER O—SEAL RING 2
28 TL02311010080 BONNET 2
29 TL02311010005 RIGHT TRANSMISSTON ASSEMBLY 1

o7



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-2

58



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TL02311010002 FRONT AXLE 1
TL02311010004 LEFT TRANSMISSION ASSEMBLY 1
TL02311010005 RIGHT TRANSMISSION ASSEMBLY 1

1 JBT7940. 1-M10X1 STRAIGHT FORCED FILLING OIL CUP 1
2 TL02311010055 LEFT STEERING SUPPORT 1
2 TL02311010065 RIGHT STEERING SUPPORT 1
3 TL02311010040 SLIDING SHAFT SLEEVE 35X39X30 1
4 GBT3452. 1-33. 5X3. 55G RUBBER 0-SEAL RING 1
5 TL02311010041 STEERING SHAFT SEAT 1
6 TL02311010039 SEAL GASKET 1
7 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 7
8 GBT93-10-A0P STANDARD SPRING WASHER 19
9 GBT276-6210 DEEP GROOVE BALL BEARING 1
10 GBT96. 1-10-A0P BIG WASHER 1
11 TL02311010042 MAT 1
12 TL02311010044 HALF SHAFT BIG GEAR 1
13 TL02311010050 END PIN SHAFT 1
14 TL02311010056 STEERING BURL HOUSING 1
15 GBT3452. 1-80. 0X2. 656G RUBBER 0-SEAL RING 1
16 TL02311010038 HALF SHAFT PINION 1
17 GBT276-6207 DEEP GROOVE BALL BEARING 1
18 TL02311010045 DUSTPROOF RING 2
19 TL02311010051 SLIDING SHAFT SLEEVE 50X55X35 1

59



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTY. Remark
20 GBT301-51106 THRUST BEARING 1
21 TL02311010057 END PINTON 1
22 GBT276-6305 DEEP GROOVE BALL BEARING 1
23 TL02311010058 LEFT END HOUSING 1
23 TL02311010066 RIGHT END HOUSING 1
24 TL02311010049 ADJUSTING GASKET 1
25 TL02311010048 BOTTOM END COVER 1
26 GBT93-6-A0P STANDARD SPRING WASHER 4
27 GBT5783-M6X20-8. 8—A2L HEXAGON BOLT 4
28 Q614B01 SQUARE HEAD TAPERED SCREW PLUG 1

60



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-3

61



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-3

No. Part No. Description Version QTY. Remark
TL02311010002 FRONT AXLE 1
TL02311010004 LEFT TRANSMISSION ASSEMBLY 1
TL02311010005 RIGHT TRANSMISSION ASSEMBLY 1

1 TL02311010061 FRONT DRIVING SHAFT 1
2 TL02311010054 BOLT 1
3 TL02311010064 OIL SEAL 1
4 GBT5783-M10X30-8. 8-A3L HEXAGON BOLT 8
5 GBT93-10-A0P STANDARD SPRING WASHER 19
6 TL02311010059 END BIG COVER 1
7 GBT276-6308 DEEP GROOVE BALL BEARING 1
8 TL02311010060 END BIG GEAR 1
9 TL02311010062 STEEL WIRE RETAINER RING 1
10 TL02311010063 LOCATING RING 1
11 GBT276-6206 DEEP GROOVE BALL BEARING 1
12 TL02311010047 ADJUSTING GASKET 1
13 TL02311010046 ADJUSTING GASKET 1
14 GBT6171-M10X1. 25-8-A2L HEXAGON NUT, TYPE-1 1
15 GBT899-AM10-M10X1. 25X30-8. 8-A2 L DOUBLE END STUDS 4
16 TL02311010043 ADJUSTING GASKET 2
17 GBT119. 2-8X20-A0P COLUMN PIN 2
18 CP4D304010028 SCREW PLUG 1
19 GBT3452. 1-10. 6X1. 80G RUBBER 0-SEAL RING 1

62



TE2SA354-009C

TL02311010000 FRONT DRIVING AXLE ASSEMBLY-4

63



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-4

No. Part No. Description Version QTY. Remark
TL02311010002 FRONT AXLE 1
TL02311010003 MAIN REDUCER BOX ASSEMBLY 1

1 GBT5783-M12X30-8. 8-A3L HEXAGON BOLT 4
2 GBT93-12—-A3L STANDARD SPRING WASHER 4
3 GBT3452. 1-63. 0X3. 55G RUBBER 0-SEAL RING 2
4 TL02311010036 FRONT SUPPORT SHAFT 1
5 TL02311010037 MAIN REDUCER BOX HOUSING 1
6 TL02311010023 ADJUSTING GASKET 1
7 TL02311010035 DIFFERENTIAL SEAT 1
8 TL02311010078 INPUT SPIRAL BEVEL GEAR SHAFT 1
9 GBT297-31306 TAPERED ROLLER BEARING 1
10 GBT3452. 1-73. 0X3. 55G RUBBER 0-SEAL RING 2
11 TL02311010018 ADJUSTING GASKET 1
12 TL02311010034 REAR SUPPORTING SHAFT 1
13 GBT93-10-A3L STANDARD SPRING WASHER 18
14 GBT5783-M10X30-8. 8—A3L HEXAGON BOLT 16
15 GBT297-32006 TAPERED ROLLER BEARING 1
16 GBT3452. 1-23. 6X2. 656G RUBBER 0-SEAL RING 1
17 GBT9877. 1-FB35X55X8B SEAL RING 1
18 TL02311010021 OIL SEAL BUSH 1
19 GBT5783-M8X16-8. 8-A2L HEXAGON BOLT 1
20 TL02311010024 THRUST WASHER 1
21 GBT70. 1-M10X40-8. 8 INNER HEXAGON SCREW 2

64



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY—4 (cont'd.)

No. Part No. Description Version QTY. Remark
22 TL02311010016 LOCATING SLEEVE 2
23 TL02311010022 BEARING FIXING SLEEVE 1
24 TL02311010077 LOCKING NUT 1

65



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-5

66



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-5

No. Part No. Description Version QTY. Remark
TL02311010002 FRONT AXLE 1
TL02311010003 MAIN REDUCER BOX ASSEMBLY 1

1 TL02311010028 LEFT HALF SHAFT 1
2 TL02311010014 ADJUSTING GASKET 1
3 GBT297-32009 TAPERED ROLLER BEARING 2
4 TL02311010015 THRUST WASHER 2
5 TL02311010076 BIG BEVEL GEAR 1
6 GBT5783-M8X25-8. 8-A2L HEXAGON BOLT 6
7 GBT119. 2-8X18-A3L COLUMN PIN 1
8 TL02311010026 FLAT WASHER 2
9 TL02311010032 DIFFERENTIAL BIG GEAR 2
10 TL02311010031 SPHERICAL WASHER 2
11 TL02311010027 PLANET GEAR 2
12 TL02311010019 DIFFERENTIAL PIN SHAFT 1
13 GBT119. 1-8m6X30-A3L COLUMN PIN 1
14 TL02311010075 DIFFERENTIAL HOUSING 1
15 TL02311010020 ADJUSTING NUT 1
16 TL02311010033 RIGHT HALF SHAFT 1
17 GBT119. 2-8X18-A3L COLUMN PIN 1
18 TL02311010025 STEEL BALL VENTILATION PLUG 1
19 GBT3452. 1-10. 6X1. 80G RUBBER 0-SEAL RING 1
20 CP4D304010028 SCREW PLUG 1

67



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-6

O s

Bl
€]
21, @ Q@
22 y

o 3
23 o nll} . J

11 16

21

68



TE2SA354-009C

TL02311010000 FRONT DRIV ING AXLE ASSEMBLY-6

No. Part No. Description Version QTY. Remark
TL02311010002 FRONT AXLE 1
1 TL02311010007 LEFT STEERING HORIZONTAL PULL ROD ASSEMBLY 1
1.1 GBT91-3. 2X28-A3L SPLIT PIN 1
1.2 GBT9458-M14X1. 5-8 NUT 1
1.3 TL02311010070 LEFT ROCKER JOINT ASSEMBLY 1
1.4 GBT6173-M18X1. 5—05—-A3L HEXAGON THIN NUT 1
1.5 TL02311010069 OIL CYLINDER JOINT ASSEMBLY 1
1.6 GBT854-18 STOPPING WASHER 1
2 TL02311010006 HYDRAULIC CYLINDER ASSEMBLY 1
2.1 TL02311010085 STOPPING WASHER 2
2.2 TL02311010068 LOCKING NUT 2
2.3 TL02311010067 HYDRAULIC CYLINDER 1
2.4 TL02311010073 JOINT 2
3 TL02311010008 RIGHT STEERING CROSS PULL ROD ASSEMBLY 1
3.1 TL02311010069 OIL CYLINDER JOINT ASSEMBLY 1
3.2 GBT6173-M18X1. 5-05-A3L HEXAGON THIN NUT 1
3.3 TL02311010071 RIGHT ROCKER JOINT ASSEMBLY 1
3.4 GBT9458-M14X1. 5-8 NUT 1
3.5 GBT91-3. 2X28-A3L SPLIT PIN 1
3.6 GBT854-18 STOPPING WASHER 1

69



TE2SA354-009C

TE2S312010000K BRACKET ASSEMBLY

70



TE2SA354-009C

TE2S312010000K BRACKET ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S312010000K BRACKET ASSEMBLY 1

1 GBT5783-M12X35-10. 9-A3L HEXAGON BOLT 20

2 GBT93-12-A3L STANDARD SPRING WASHER 20

3 TE2S312010002K BRACKET WELDMENT 1

4 TE2S312010004K HALF-BRACKET WELDMENT 1

5 GBT93-16-A3L STANDARD SPRING WASHER 4

6 GBT5783-M16X45-10. 9-A3L HEXAGON BOLT 4

7 GBT119. 2-8X20-A3L COLUMN PIN 4

71



TE2SA354-009C

TE254. 313G FRONT SUPPORT SEAT ASSEMBLY

72



TE2SA354-009C

TE254. 313G FRONT SUPPORT SEAT ASSEMBLY

No. Part No. Description Version QTY. Remark
1 JBT7940. 1-M10X1 STRATGHT FORCED FILLING OTL CUP 1
2 TE254. 313G-01 FRONT SUPPORT SEAT 1

FT254. 31F. 136

SLIDING SHAFT SLEEVE 45X50X45

73



0000000000000




TE2SA354-009C

TE254. 314 REAR SUPPORT ING SEAT ASSEMBLY

No. Part No. Description Version QTY. Remark
1 FT254. 31F. 129 SLIDING SHAFT SLEEVE 70X75X40 1
2 TE324. 311. 1-02 REAR SUPPORTING SEAT 1
3 GBT3452. 1-54. 5X3. 55G RUBBER 0-SEAL RING 1
4 JBT7940. 1-M10X1 STRAIGHT FORCED FILLING OIL CUP 1

75



TE2SA354-009C

TLO1320010000K FRONT DRIVING WHEEL ASSEMBLY

76



TE2SA354-009C

TLO1320010000K FRONT DRIVING WHEEL ASSEMBLY

No.

Part No.

Description

Version

QTy.

Remark

TL01320010000K
TL01320010001K
TL01320010002K

FRONT DRIVING WHEEL ASSEMBLY
AGRICULTURAL RADTAL TIRE 260/70R16
RIM WELDMENT

7



TE2SA354-009C

TL02340020000K REAR DRIV ING WHEEL ASSEMBLY 12. 4-24

78



TE2SA354-009C

TL02340020000K REAR DRIV ING WHEEL ASSEMBLY 12. 4-24

No. Part No. Description Version QTY. Remark
TL02340020000K REAR DRIVING WHEEL ASSEMBLY 1
1 TL02340020002K REAR WHEEL ASSEMBLY 1
1.1 TL02340020001K AGRICULTURAL RADIAL TIRE 320/85R24 1
1.2 TL02340020004K RIM SPOKE ASSEMBLY 1
2 TE254. 34B. 2 HUB INSTALLATION ASSEMBLY 1
3 FT250. 34. 108 HUB WASHER 6
4 GBT5786-M14X1. 5X35-10. 9-A3L HEXAGON BOLT 4
5 TL01340010003 DOUBLE END STUDS 2
6 GBT6171-M14X1. 5—-10-A3L HEXAGON NUT, TYPE-1 2

79



TE2SA354-009C

TLO1350010000K TOWING MECHANISM INSTALLATION ASSEMBLY

“210 ' e

217

80



TE2SA354-009C

TLO1350010000K TOWING MECHANISM INSTALLATION ASSEMBLY

No. Part No. Description Version QTY. Remark
TL01350010000K TOWING MECHANISM INSTALLATION ASSEMBLY 1
1 GBT16674. 1-M12X30—-10. 9-A3L HEXAGON FLANGE NUT 2
2 TL01350010001K TRACTION DEVICE ASSEMBLY 1
2.1 TE300. 35. 2. 1 TOWING BRACKET WELDMENT 1
2.2 TE250. 35A. 1. 1 LIMITING PIN AND LOCK PIN ASSEMBLY 1
2.3 FT250. 35. 101 CONNECTING PIN 1
2.4 FT65. 35. 103 SPRING LOCK PIN 1
2.5 GBT6170-M16—8-A3L HEXAGON NUT, TYPE-1 2
2.6 GBT93-16 STANDARD SPRING WASHER 2
2.7 GBT5782-M16X80-8. 8-A3L HEXAGON BOLT 2
2.8 TB400. 35. 1. 2 TOWING PIN AND LOCK PIN ASSEMBLY 1
2.9 TE250. 35C. 1-01 SWING ROD 1
2. 10 TB400. 35. 1-02 CONNECTING SWING ROD 1
3 TE250. 35C-01 TOWING SIGN PLATE 1
4 SPL-CO-M12-10-F3 HEXAGON NUT 4
5 GBT899-GM12-M12X32-10. 9-A3L DOUBLE END STUDS 4
6 GBT827-3X8—-A0P LABEL RIVET 2

81



TE2SA354-009C

TE2S361010000K SHUTTLE SHIFT ASSEMBLY-1

)
H “ =3
& o
5 4
4
5 .8
[ |
10
11
Fheit
12
1332 121122
B
15
121 P
20 ‘ LW
T -, ; g
w2
o4
2, P
7 4, &
2, .
& w
2 &
1 %' g an ‘3
O, 2%
24 | 3
33 B
2 é.
g

82



TE2SA354-009C

TE2S361010000K SHUTTLE SHIFT ASSEMBLY-1

No. Part No. Description Version QTY. Remark
TE2S361010000K SHUTTLE SHIFT ASSEMBLY 1
1 GBT5783-M8X20-8. 8-A2L HEXAGON BOLT 5
2 GBT93-8-A3L STANDARD SPRING WASHER 11
3 TE2S361010001K SHUTTLE SHIFT UPPER COVER 1
4 GBT3452. 1-13. 2X2. 65G RUBBER 0-SEAL RING 1
5 TE250. 361F-23 SHUTTLE SHIFT ROCKER ARM 1
6 TE254. 361T-01 SHUTTLE SHIFT FORK 1
7 TE2S361010002K SHUTTLE SHIFT FORK SHAFT 1
8 GBT879. 1-3X24 SPRING COLUMN PIN 1
9 GBT879. 1-5X24 SPRING COLUMN PIN 1
10 FT250. 37. 148 LOCKING SPRING OF FORK SHAFT 1
11 GBT308-8. 731-G200-b STEEL BALL 1
12 TE2S361010009K CLUTCH HOUSING UNIT 1
12.1 FT250. 36. 103 ROCKER SHAFT LONG BUSH 2
12.2 TE2S361010008K CLUTCH HOUSING 1
13 GBT97. 1-10-A3L FLAT WASHER 12
14 GBT93-10-A3L STANDARD SPRING WASHER 20
15 GBT5782-M10X55-8. 8-A3L HEXAGON BOLT 4
16 GBT5783-M10X35-8. 8-A3L HEXAGON BOLT 8
17 TE2S361010006K SHUTTLE SHIFT FORK SHAFT 1
18 TE2S361010007K SHUTTLE SHIFT FORK SHAFT 1
19 GBT893. 1-18 CIRCLIPS FOR HOLE 1
20 GBT91-4X20-A3L SPLIT PIN 1

83



TE2SA354-009C

TE2S361010000K SHUTTLE SHIFT ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
21 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 8
22 TE250. 361F-04 BEARING PRESSURE COVER 1
23 TE250. 361F-21 ADJUSTING WASHER 1
24 GBT276-6305 DEEP GROOVE BALL BEARING 2
25 TE250. 361F-05 SPACER BUSH 1
26 TE250. 361F-13 SPLINE BUSH 1
27 TE354. 361T-17 MIDDLE SHAFT SPACER BUSH 1
28 GBT20056-K30X35X27 NEEDLE AND CARRIER COMBINATION 2
29 TE354. 361T-01 SHUTTLE SHIFT DRIVEN DUAL GEAR 1
30 TE354. 361T-02 SHORT BUSH 1
31 TE354. 361T-04 MIDDLE SHAFT RETAINER RING 1
32 TE250. 361F-12 SHUTTLE SHIFT MIDDLE SHAFT 1
33 TE250. 361F-22 BEARING PRESSURE COVER 1
34 GBT16674. 1-M8X25-8. 8-A2L HEXAGON FLANGE NUT 2

84



TE2SA354-009C

TE2S361010000K SHUTTLE SHIFT ASSEMBLY-2

>

14

85



TE2SA354-009C

TE2S361010000K SHUTTLE SHIFT ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TE2S361010000K SHUTTLE SHIFT ASSEMBLY 1
1 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 8
2 GBT93-10-A3L STANDARD SPRING WASHER 20
3 TE250. 361F-01 RELEASE BEARING SEAT SUPPORT 1
4 GBT9877. 1-FB35X55X8F SEAL RING 1
5 GBT276-6207 DEEP GROOVE BALL BEARING 3
6 TE2S361010004K DRIVING GEAR SHAFT 1
6. 1 TE2S361010005K SHUTTLE SHIFT DRIVING GEAR SHAFT 1
6.2 TE250. 361F. 2-03 0-RING 1
6.3 TE250. 361F. 2-02 SLEEVE 1
7 GBT20056-K28X36X20 NEEDLE AND CARRIER COMBINATION 1
8 TE354. 361T-16 RETAINER RING 1
9 TE354. 361T. 3 SYNCHRONIZER ASSEMBLY 1
10 TE250. 361D-13 NEEDLE SPACER BUSH 1
11 QLWZB120-K42X48X21 ROLLER NEEDLE BEARING 1
12 TE354. 361T-13 DRIVEN GEAR BUSH 1
13 TE354. 361T-03 DRIVEN GEAR 1
14 TE354. 361T-08 OUTPUT SHAFT RETAINER RING 1
14 TE354. 361T-21 OUTPUT SHAFT RETAINER RING 1
14 TE354. 361T-22 OUTPUT SHAFT RETAINER RING 1
14 TE354. 361T-23 OUTPUT SHAFT RETAINER RING 1
14 TE354. 361T-24 OUTPUT SHAFT RETAINER RING 1
15 GBT894. 1-35 CIRCLIP FOR SHAFT 1

86



TE2SA354-009C

TE2S361010000K SHUTTLE SHIFT ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTy. Remark
16 TE354. 361T-14 OUTPUT SHAFT 1
17 GBT893. 1-32 CIRCLIPS FOR HOLE 1
18 TE354. 361T-15 SPLINE BUSH 1
19 TE2S361010003K PTO CLUTCH SHAFT 1
20 TE354. 361T-10 IDLER SHAFT RETAINER RING 2
21 GBT20056-K20X24X17 NEEDLE AND CARRIER COMBINATION 1
22 TE354. 361T-11 SHUTTLE SHIFT IDLER 1
23 TE354. 361T-12 SHUTTLE SHIFT IDLER SHAFT 1
24 TE354. 361T-09 SPACER BUSH 1
25 TE354. 361T-05 REAR BEARING SEAT 1
26 GBT16674. 1-M8X20-8. 8-A2L HEXAGON FLANGE NUT 6
27 GBT894. 1-24 CIRCLIP FOR SHAFT 1

87



TE2SA354-009C

TE2S362010000K SHUTTLE SHIFT CONTROL MECHAN I SM ASSEMBLY

3 P
1 7 4
n &
e
& 5 8
B [y =
) 1
b 9
10
S |
13
12 i
!.'E".:-
]
14
1 . 17
i 16
13 |4 13

12

88



TE2SA354-009C

TE2S362010000K SHUTTLE SHIFT CONTROL MECHAN I SM ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25362010000K SHUTTLESHIFTCONTROLMECHANTSMASSEMBLY 1
1 TE2S362010006K SHUTTLE SHIFT HANDLE 1
2 GBT818-M5X16-4. 8-A2L CROSS SCREW 1
3 TE2S362010008K SHUTTLE SHIFT LEVER TYPE UP SECTION 1
4 GBT93-6-A3L STANDARD SPRING WASHER 2
5 GBT70. 1-M6X25-10. 9-A2L INNER HEXAGON SCREW 2
6 TL02362010014 SHUTTLE SHIFT HANDLE SEAT 1
7 GBT93-8-A3L STANDARD SPRING WASHER 2
8 GBT5783-M8X25—-8. 8—A2L HEXAGON BOLT 2
9 TE2S36201001 1K SHUTTLE SHIFT LEVER TYPE LOWER SECTION 1
10 GBT894. 1-20 CIRCLIP FOR SHAFT 1
11 TG1654. 373B. 1-01 PIN SHAFT 2
12 GBT91-3. 2X20-A3L SPLIT PIN 2
13 GBT97. 1-8-A3L FLAT WASHER 2
14 TE2S362010004K SOFT SHAFT WELD 1
15 TE2S362010001K INSTALLATION PLATE WELDMENT 1
16 QLWZB140-6X28 PIN 1
17 TL02362010006 ROCKER 1

89



TE2SA354-009C

TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY-1

90



TE2SA354-009C

TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY-1

No. Part No. Description Version QTY. Remark
TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY 1
1 GBT894. 1-35 CIRCLIP FOR SHAFT 2
2 TE354. 371T. 1 1ST SHAFT ASSEMBLY 1
2.1 FT250. 37A. 137 SHAFT SLEEVE 1
2.2 TE354. 371T. 1-01 1ST SHAFT 1
3 GBT5783-M10X25-8. 8—A3L HEXAGON BOLT 7
4 FT250. 37A. 272 THRUST RING 1
5 GBT283-NJ206E COLUMN ROLLER BEARING 1
6 FT250. 37A. 150 1ST SHAFT ASSISTANT GEARSHIFT SPACER RING 1
6 FT250. 37A. 151 1ST SHAFT ASSISTANT GEARSHIFT SPACER RING 1
6 FT250. 37A. 152 1ST SHAFT ASSISTANT GEARSHIFT SPACER RING 1
6 FT250. 37A. 153 1ST SHAFT ASSISTANT GEARSHIFT SPACER RING 1
6 FT250. 37A. 154 1ST SHAFT ASSTSTANT GEARSHIFT SPACER RING 1
7 GBT20056-K30X35X27 NEEDLE AND CARRIER COMBINATION 2
8 FT250. 37. 146 HIGH AND LOW GEAR FIXING GEAR 1
9 FT250. 37. 139 SHORT SPACER 1
10 FT250. 37. 138 IV DRIVING GEAR RETAINING RING 1
11 TE300. 371-08 IV DRIVING GEAR 1
12 QLWZB120-K42X48X22 ROLLER NEEDLE BEARING 2
13 FT250. 37. 134 GEAR SLIDING SLEEVE 2
14 TE300. 371-09 SHIFT COLLAR 1
15 FT250. 37. 135 MESHING SEAT 1
16 TE300. 371-07 III DRIVING GEAR 1

91



TE2SA354-009C

TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
17 FT250. 37. 133 RETAINING RING OF 3RD DRIVING GEAR 1

18 GBT894. 1-34 CIRCLIP FOR SHAFT 1

19 TE300. 371-05 I-1T SLIDING GEAR 1

20 GBT276-6207N DEEP GROOVE BALL BEARING 1

21 GBT305-72-78. 6 THRUST RING 1

22 FT250. 37. 128 1ST SHAFT FRONT BEARING COVER 1

23 GBT93-10-A3L STANDARD SPRING WASHER 7

92



TE2SA354-009C

TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY-2

y ]
4
3 &
8
1 i 7
2 & e
1 T _“-"?3;, 16
5 6 . "-'._«;,_b”
g
S LY B 15
A\’ 13 fat
12
1 Y
¢ 10 'S = 4
Y
it 21
A g
i b 1]
i G 10
e s
17
13

93



TE2SA354-009C

TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY-2

No. Part No. Description Version QTY. Remark

TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY 1
1 GBT812-M27X1. 5 ROUND NUT 2
2 GBT858-27 THRUST WASHER FOR ROUND NUT 1
3 GBT297-30206 TAPERED ROLLER BEARING 2
4 FT250. 37. 121 SHAFT-2 FRONT BEARING SEAT 1
5 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 7
6 GBT93-10-A3L STANDARD SPRING WASHER 7
7 FT250. 37. 122 SHAFT-2 ADJUSTING WASHER 1
8 FT250. 37. 123 SHAFT-2 ADJUSTING WASHER 1
9 FT250. 37. 110a SHAFT-2 FRONT THRUST RING 1
10 GBT894. 1-55 CIRCLIP FOR SHAFT 1
11 TE300. 371-03 IT DRIVEN GEAR 1
12 TE300. 371-04 I DRIVEN GEAR 1
13 GBT20056-K32X37X27 NEEDLE AND CARRIER COMBINATION 2
14 GBT1096-14X9X56 FLAT KEY 1
15 TE300. 371-06a TTI-IV DRIVEN GEAR 1
16 FT250. 37. 105a LONG SPACER BUSH 1
17 FT250. 37. 104a SHAFT-2 REAR THRUST RING 1
18 FT250. 37. 103a HIGH AND LOW GEAR FIXING GEAR 1
19 GBT894. 1-38 CIRCLIP FOR SHAFT 1
20 TE250. 371C-02 BEARING 1
21 TE300. 371-01a SECOND SHAFT 1

94



TE2SA354-009C

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISS ION CASE-1

2
&
L
35
31 o
7254 38 ~ ‘J,\ e
o 13 32 & Ty
.e 4 . —
< 5 3}
[ i y ]
' 3 7.12
79
7.10
7.7
16116717
1187197720
713
71
78 ol
7.14 Ty
TS
— ﬁ
Ty 8
R\ 4
Bl ﬁi‘\{\ ey
o =
35 g2
A 26
& A s 33
| @,
Bl ge 84 )

95



TE2SA354-009C

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE-1

No. Part No. Description Version QTY. Remark
TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE 1
1 GBT5783-M10X30-8. 8—A3L HEXAGON BOLT 8
2 GBT93-10-A3L STANDARD SPRING WASHER 8
3 TE354. 372B. 2 RIGHT SHORT HALF SHAFT ASSEMBLY 1
3.1 GBT3452. 1-142. 5X3. 55G RUBBER 0-SEAL RING 1
3.2 TE354. 372B. 1-02 FINAL TRANSMISSION DRIVING GEAR 1
3.3 GBT893. 1-80 CIRCLIPS FOR HOLE 1
3.4 GBT276-6307 DEEP GROOVE BALL BEARING 1
3.5 TE354. 372B. 2-01 RIGHT BEARING SEAT 1
3.6 GBT3452. 1-103X3. 55G RUBBER 0-SEAL RING 1
4 FT250. 37. 204 ADJUSTING WASHER 1
5 FT250. 37. 205 ADJUSTING WASHER 1
6 FT250. 37. 206 ADJUSTING WASHER 1
7 TE300. 372. 2 DIFFERENTIAL ASSEMBLY 1
7.1 GBT297-32011 TAPERED ROLLER BEARING 2
7.2 TE300. 372. 2-07 DRIVEN SPIRAL BEVEL GEAR 1
7.3 GBT93-8-A3L STANDARD SPRING WASHER 3
7.4 FT250. 37. 201 FIXING SCREW 3
7.5 TE300. 372. 2-05 DIFFERENTIAL HOUSING 1
7.6 FT250. 37. 203 HALF SHAFT GEAR WASHER 1
7.7 FT250. 37. 202 HALF SHAFT GEAR 2
7.8 TE300. 372. 2-09 SHORT PLANETARY GEAR SHAFT 2
7.9 FT250. 37. 199 PLANET GEAR WASHER 4

96



TE2SA354-009C

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE-1 (cont'd.)

No. Part No. Description Version QTy. Remark
7.10 FT250. 37. 200 PLANET GEAR 4
7.11 TE300. 372. 2-08 CENTRAL RING 1
7.12 FT250. 37. 198 PLANET GEAR SHAFT 1
7.13 TE300. 372. 2-06 DIFFERENTIAL PRESS COVER 1
7.14 TE300. 372. 2-03 LOCK WASHER 5
7.15 GBT5786-M10X1. 256X35-8. 8—-A2L HEXAGON BOLT 10
7.16 FT250. 37. 332 HALF SHAFT GEAR WASHER 1
7.17 FT250. 37. 333 HALF SHAFT GEAR WASHER 1
7.18 FT250. 37. 334 HALF SHAFT GEAR WASHER 1
7.19 FT250. 37. 335 HALF SHAFT GEAR WASHER 1
7.20 FT250. 37. 336 HALF SHAFT GEAR WASHER 1
8 TE354. 372B. 1 LEFT SHORT HALF SHAFT ASSEMBLY 1
8.1 GBT3452. 1-103X3. 55G RUBBER O—SEAL RING 1
8.2 TE354. 372B. 1-02 FINAL TRANSMISSION DRIVING GEAR 1
8.3 GBT3452. 1-142. 5X3. 55G RUBBER O—SEAL RING 1
8.4 TE354. 372B. 1-01 LEFT BEARING SEAT 1
8.5 GBT276-6307 DEEP GROOVE BALL BEARING 1
8.6 GBT893. 1-80 CIRCLIPS FOR HOLE 1

97



TE2SA354-009C

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE-2

3
13
. 12
2 2%
19 i o
L B T
Pise o )
G 61
B I ;
1% a 2‘&3 ] s
& 7
* 1
17 10 16 4
- ) w8
o
' e v
21 ’
1Y | .1}
& [ 14 .
g ' 3 n
. !
37
®
e 30
: 32
5o o . 3
a0
30
29 3
(“’h v )
Sy flr 2
.."
S
i

98



TE2SA354-009C

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE-2

No. Part No. Description Version QTY. Remark

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE 1
1 FT250. 37. 263 DIFFERENTIAL LOCK SPRING 1
2 TE2S372010002K DIFFERENTIAL LOCK FORK 1
3 TE250. 372F-05 DIFFERENTIAL LOCK DIAL BLOCK 1
4 GBT3452. 1-15. 5X2. 65G RUBBER O—-SEAL RING 1
5 TE2S372010003K DIFFERENTIAL LOCK FORK SHAFT 1
6 GBT879. 1-8X40—-A3L SPRING COLUMN PIN 1
7 GBT879. 1-5X40-A3L SPRING COLUMN PIN 1
8 QLWZB140-8X35 PIN 1
9 GBT16674. 1-M6X16-8. 8-A2L HEXAGON FLANGE NUT 3
10 GBT91-3. 2X16—-A3L SPLIT PIN 2
11 GBT97. 1-8-A3L FLAT WASHER 2
12 TE250. 372F-02 RETAINER PLATE 1
13 GBT16674. 1-M10X25-8. 8-A3L HEXAGON FLANGE NUT 2
14 TL02372050006 SEAL SLEEVE PRESSURE PLATE 1
15 GBT93-8-A3L STANDARD SPRING WASHER 1
16 GBT5783-M8X20-8. 8-A2L HEXAGON BOLT 2
17 GBT6172. 1-M8-04-A2L HEXAGON THIN NUT 2
18 TE250. 379F. 3 %igﬁgﬁ}m& LOCK FORK SHAFT STEERING HUB 1
19 TE354. 372-01 DIFFERENTIAL LOCK CONTROL ROD 1
20 GBT3452. 1-11. 8X1. 80G RUBBER O—SEAL RING 1
91 TE250. 379F. 2 DIFFERENTIAL LOCK STEERING HUB SHAFT !

WELDMENT

99



TE2SA354-009C

TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE-2 (cont'd.)

No. Part No. Description Version QTY. Remark
22 TL02372050001 WELDED STEP 1
23 GBT97. 1-20-A3L FLAT WASHER 1
24 GBT894. 1-20 CIRCLIP FOR SHAFT 1
25 GBT97. 1-16-A3L FLAT WASHER 1
26 TE250. 372F-18 ADJUSTING WASHER 1
27 Q72220 PLUG PTECE 1
28 TE300. 372-01 FINAL TRANSMISSTON DRIVEN GEAR 2
29 GBT858-52 THRUST WASHER FOR ROUND NUT 2
30 GBT812-M52X1. 5 ROUND NUT 2
31 TE300. 372-05 RIGHT JAW 1
32 FT250. 37. 264 LOCKING NUT 1
33 TE250. 212-05 LOW CARBON STEEL WIRE 1
34 TE300. 372-04 LEFT JAW 1
35 TL02372050005 SEAL SLEEVE 1
36 TE250. 372B-03 RETURN SPRING 1
37 TE2S372010001K SPRING BRACKET 1

100



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN I SM ASSEMBLY—1

. 13
11—
s 1.14
&
2 15
3 i
* &, 114
16
11 a
2. &
B 1.7
i 19
1.13
18 12 b
11
4 110
s 7
&
e ot
. 8 .
17
[ AEANE o 18
0
n. @ R S
12
5
& 16
15
&
13

101



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN | SM ASSEMBLY—1

No. Part No. Description Version QTY. Remark
TE2S373010000K TRANSMISSTONCASECONTROLMECHANT SMASSEMBLY 1
TE2S373010001K SIDE-MOUNTED CONTROL MECHANTSM ASSEMBLY 1

1 TL02373140002 MAIN GEARSHIFT CONTROL COVER ASSEMBLY 1

1.1 TE250. 373F. 1. 1-05 LOWER CONTROL ROD 1

1.2 GBT119. 1-6h8X40-A3L COLUMN PIN 1

1.3 FT800. 37. 138 GEARLEVER DUSTPROOF BONNET 1

1.4 FT250. 37. 248 STEEL WIRE RETAINER RING 1

1.5 GBT894. 1-45 CIRCLIP FOR SHAFT 1

1.6 FT250. 37. 211 MAIN GEARLEVER SEAT 1

1.7 TE250. 373F. 1. 1-03 PAD BLOCK 2

1.8 TE250. 373F. 1. 1-02 GEARLEVER LOCATING PLATE 1

1.9 GBT93-8-A3L STANDARD SPRING WASHER 4

1. 10 GBT5782-M8X40-8. 8—A2L HEXAGON BOLT 2

1.11 FT250. 37. 183 GEARLEVER SPRING 1

1. 12 FT300. 37. 164 GEARLEVER SPRING RETAINER RING 1

1.13 GBT5783-M8X35—-8. 8—A2L HEXAGON BOLT 2

1. 14 TL02373140003 MAIN GEARSHIFT UPPER CONTROL ROD WELDMENT 1

2 GBT5783-M8X25-8. 8-A2L HEXAGON BOLT 4
3 GBT93-8-A3L STANDARD SPRING WASHER 4
A TL02373140005 @ggl\%{éﬁ?{ GEARSHIFT LOWER CONTROL ROCKER ]
5 GBT879. 1-6X24 SPRING COLUMN PIN 2
6 GBT879. 2-3. 5X24 SPRING COLUMN PIN 2

GBT3452. 1-12. 5X1. 80G

RUBBER O—-SEAL RING

102



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN I SM ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
8 Q72220 PLUG PTECE 1
9 GBT308-9. 5-G200-b STEEL BALL 1
10 FT704. 42B. 163 FORK SHAFT LOCATING SPRING 1
11 GBT6172. 1-M12-04-A3L HEXAGON THIN NUT 1
12 GBT73-M12X25-14H-A3L SLOTTED LOCKING SCREW 1
13 GBT16674. 1-M6X20-8. 8—-A2L HEXAGON FLANGE NUT 4
15 TE250. 373F. 1-03 SIDE-MOUNTED CONTROL LOWER COVER 1
16 TE250. 373F. 1-05 MATN GEARSHIFT CONTROL TRANSFER ROD 1
17 TE2S373010002K SIDE-MOUNTED CONTROL UPPER COVER 1
18 TE250. 373F. 1-02 MAIN GEARSHIFT OUTER CONTROL FORK HEAD 1
19 TE250. 373F. 1-04 AUXTLTARY GEARSHIFT CONTROL TRANSMISSTON 1

ROD

103



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN | SM ASSEMBLY-2

13

;18

1 @
2 .t
5
Tl o6
B 7
’%, 2
s
I [ A
! ]
TS B
g 1
| - -
IR by 14 |
: 21 T
9 '
B 1w 0 iy
18

104



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN | SM ASSEMBLY-2

No. Part No. Description Version QTY. Remark

TE2S373010000K TRANSMISSTONCASECONTROLMECHANTSMASSEMBLY 1
1 GBT5783-M8X40-8. 8—A2L HEXAGON BOLT 6
2 GBT93-8-A3L STANDARD SPRING WASHER 10
3 FT250. 37. 249 FIXING SCREW 1
4 GBT6173-M8X1-05-A2L HEXAGON THIN NUT 1
5 TE250. 373F-01 GEARBOX INTERLOCK PRESSURE COVER 1
6 FT250. 37. 250 FIXING PIN 3
7 TE354. 373A-01 SELF LOCKING SPRING 3
8 GBT308-8. 731-G200-b STEEL BALL 3
9 GBT879. 1-3X24 SPRING COLUMN PIN 6
10 GBT879. 1-5X24 SPRING COLUMN PIN 6
11 TE250. 373F-11 HIGH AND LOW GEAR DIAL BLOCK 1
12 TE354. 373-03 HIGH AND LOW GEAR FORK SHAFT 1
13 FT250. 37. 145 HIGH AND LOW GEAR FORK 1
14 TE250. 373F-10 ITI-1V GEAR DIAL BLOCK 1
15 TE354. 373-02 [IT-1V FORK SHAFT 1
16 FT250. 37. 143 III-1IV FORK 1
17 TE250. 373F-09 I-11 GEAR DIAL BLOCK 1
18 TE354. 373-01 I-11 GEAR FORK SHAFT 1
19 TE300. 373-01 I-IT GEAR FORK 1
20 Q72114 PLUG PIECE 1
21 FT700. 37. 178 GEARSHIFT SHAFT INTERLOCKING PIN 1

105



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN | SM ASSEMBLY-3

. 12
e 51 L .
2. 50
ey & it -1
4 : 15
- 16
g 18
[ 19
1
2 o '|
4 ,
B =l 1 P @
- ey
u“ = 2 I |
3
i 3 31 2
£ |
L .
Ting 37 Mo, 3z
45 s .. kP
4 i |
14 - i o %
B T | %
TR 2%
Ty
-]
40 » 21
30
3 .
P | ;
6 31 g
% 1
| :’ % 7 r
% '] 3
20 A 47 i & 33 27
10 25
s 48
B 7

106



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN | SM ASSEMBLY-3

No. Part No. Description Version QTY. Remark
TE2S373010000K TRANSMISSTONCASECONTROLMECHANTSMASSEMBLY 1
1 FT250. 37. 037 AUXILIARY GEARSHIFT CONTROL HANDLE 1
2 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 2
5 TL02373140006 éﬁﬁéﬁﬁfﬁ GEARSHIFT UPPER CONTROL ROD PRES !
51 TL02373140007 @Eﬁﬁéﬁ? GEARSHIFT UPPER CONTROL ROD !
3.2 TE254. 582H. 11-01 NYLON SLEEVE 1
4 TL02373090008 ROCKER UNIT 1
5 FT800A. 43B. 119 LEFT REVOLVING PULL ROD FORK 1
6 TE250. 212-01 PULL ROD 1
7 GBT6171-M10X1-8-A2L HEXAGON NUT, TYPE-1 1
8 GBT882-B10X28-A3L PIN SHAFT 2
9 FT800A. 43B. 116 RIGHT REVOLVING PULL ROD FORK 1
10 GBT97. 1-10-A3L FLAT WASHER 2
11 TE2S373010003K MAIN GEARSHIFT CONTROL HANDLE ASSEMBLY 1
12 FT250. 37. 249 FIXING SCREW 1
13 GBT6173-M8X1-05—-A2L HEXAGON THIN NUT 1
14 TE2S373010001K SIDE-MOUNTED CONTROL MECHANTSM ASSEMBLY 1
15 GBT3452. 1-8. 75X1. 80G RUBBER 0-SEAL RING 1
16 TE250. 373B. 5 INTERLOCKING SHAFT WELDMENT 1
17 FT250. 37. 250 FIXING PIN 3
18 TE354. 373A-01 SELF LOCKING SPRING 3
19 GBT308-8. 731-G200-b STEEL BALL 3

107



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN I SM ASSEMBLY-3 (cont'd.)

No. Part No. Description Version QTY. Remark
20 GBT91-3. 2X20-A3L SPLIT PIN 4
21 GBT97. 1-8-A3L FLAT WASHER 2
22 FT250. 43. 103 BRAKE PULL ROD ADJUSTING FORK 1
23 GBT882-B8X28-A3L PIN SHAFT 2
24 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1
25 TE250. 373B-05 LEFT REVOLVING PULL ROD FORK 1
26 GBT91-2X10-A3L SPLIT PIN 2
27 GBT882-B6X20—A3L PIN SHAFT 2
28 TE250. 373B. 3a SHAFT SLEEVE WELDMENT 1
29 GBT93-12-A3L STANDARD SPRING WASHER 1
30 TE250. 373B-04 STUD 1
31 GBT848-12-A3L SMALL WASHER 1
32 GBT894. 1-12 CIRCLIP FOR SHAFT 1
33 TE250. 373B. 4 PULL ROD WELDMENT 2 1
34 TE250. 373B-06 PULL ROD 1
35 TE250. 373F-13 STEP BOLT 1
36 GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 1
37 GBT95-8-A3L FLAT WASHER 1
38 TE250. 373F-02 MAIN GEARSHIFT CONTROL INNER FORK HEAD 1
39 TE250. 373F-03 AUXILTARY GEARSHIFT CONTROL INNER DIAL HEAD 1
40 GBT879. 2-3. 5X24 SPRING COLUMN PIN 2
41 GBT879. 1-6X24 SPRING COLUMN PIN 2

108



TE2SA354-009C

TE2S373010000K TRANSMISS 10N CASE CONTROL MECHAN I SM ASSEMBLY-3 (cont'd.)

No. Part No. Description Version QTY. Remark
42 GBT16674. 1-M5X20-8. 8-A2L HEXAGON FLANGE NUT 4
43 TE250. 373F-15 SHIELD 1
44 TE250. 373F-12 PRESSURE PLATE 1
45 GBT70. 1-M8X25-12. 9 INNER HEXAGON SCREW 4
46 GBT93-8-A3L STANDARD SPRING WASHER 10
47 JBT7940. 2-45dM10X1 JOINT FILL OIL CUP 1
48 TD800. 311C. 1-01 DUSTPROOF CAP OF OIL CUP 1
49 TL02373090009 ROCKER SHAFT 1
50 GBT894. 1-25 CIRCLIP FOR SHAFT 1
51 FT250. 43. 112 RETAINER RING 1
52 GBT93-10-A3L STANDARD SPRING WASHER 1
53 GBT5783-M10X30-8. 8—A3L HEXAGON BOLT 1

109



TE2SA354-009C

TE2S374010000K TRANSMISS 10N CASE SHELL ASSEMBLY

11

110



TE2SA354-009C

TE2S374010000K TRANSMISS 10N CASE SHELL ASSEMBLY

No. Part No. Description Version QTY. Remark
TE2S374010000K TRANSMISSTON CASE SHELL ASSEMBLY 1
1 GBT6171-M14X1. 5—8-A3L HEXAGON NUT, TYPE-1 7
2 GBT93-14-A3L STANDARD SPRING WASHER 7
3 GBT898-AM14-M14X1. 5X40-8. 8-A3L DOUBLE END STUDS 7
4 TE2S374010001K TRANSMISSTON CASE SHELL 1
5 GBT119. 1-10m6X26-A3L COLUMN PIN 4
6 TC05372020034 OIL PLUG ASSEMBLY 1
6. 1 TC05372020033 OIL PLUG COMBINATION 1
6.2 TS09580010011 0-RING 1
7 GBT3452. 1-15. 5X2. 656G RUBBER 0-SEAL RING 1
8 TE250. 371F. 1. 2 OIL DIPSTICK PIPE WELDMENT 1
9 GBT5783-M8X25-8. 8-A2L HEXAGON BOLT 2
10 GBT93-8-A3L STANDARD SPRING WASHER 2
11 TB604. 384. 4 DIPSTICK ASSEMBLY 1

111



TE2SA354-009C

TL02375080000 BREATH ASSEMBLY

1
[ VI o 11
= R
L=
12
1.3
o 12
2
_ 14
(o Yo
4
— 7
Sy
oy, o}
p
!
[
= ]
QD
L]

112



TE2SA354-009C

TL02375080000 BREATH ASSEMBLY

No. Part No. Description Version QTY. Remark
TL02375080000 BREATH ASSEMBLY 1
1 TS17385010002 BREATHER 1
1.1 TS17385010004 BREATH COVER 1
1.2 TS17385010005 SEAT PLATE 2
1.3 TS17385010006 BREATH FILTER ELEMENT 1
1.4 TS17385010003 BREATHER 1
2 GBT5789-M8X16-8. 8-A2L HEXAGON FLANGE NUT 1
3 Q67405100 PLASTIC FASTENING STRIP 1
4 TL02375020001 BREATH HOSE 1
5 Q67522 A-TYPE WORM TRANSMISSION HOSE CLAMP 2
6 TL02375020005 CONNECTING JOINT M12X1. 5 1
7 3203505D9-L TIE 1

113



TE2SA354-009C

TE2S391010000K LEFT HALF SHAFT ASSEMBLY

1
2.
= ;
; 8
w 9
ST
) 1
= 11
3
4 . 12
5 1
] sy 13
SF b ST ¥
)
14
15
16
17

18

19

114



TE2SA354-009C

TE2S391010000K LEFT HALF SHAFT ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S391010000K LEFT HALF SHAFT ASSEMBLY 1

1 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 4
2 GBT93-10-A3L STANDARD SPRING WASHER 4
3 GBT6171-M12X1. 25-10-A2L HEXAGON NUT, TYPE-1 8
4 GBT93-12-A3L STANDARD SPRING WASHER 8
5 TE2S391010001K LEFT DRIVING SHAFT SLEEVE 1
6 GBT899-AM12-M12X1. 25X35-10. 9-A 3L DOUBLE END STUDS 8
7 GBT5783-M16X35-8. 8—-A3L HEXAGON BOLT 1
8 GBT93-16-A3L STANDARD SPRING WASHER 1
9 FT250. 37. 216 RETAINER RING 1
10 FT250. 37. 214 DRIVING SHAFT BEARING COVER 1
11 GBT9877. 1-FB50X72X8D SEAL RING 3
12 GBT276-6210 DEEP GROOVE BALL BEARING 1
13 JBT7940. 1-M10X1 STRAIGHT FORCED FILLING OIL CUP 1
14 FT250. 37. 215 FLAT KEY 1
15 GBT3452. 1-112X3. 55G RUBBER 0-SEAL RING 1
16 FT250. 37. 242 OIL SEAL SPACER RING 1
17 GBT9877. 1-FB55X75X8D SEAL RING 1
18 TE300. 391-01 DRIVING SHAFT 1
19 FT250. 37. 218 BEARING RETAINER RING 1
20 GBT276-6211 DEEP GROOVE BALL BEARING 1
1

[\
—_

GBT893. 1-100

CIRCLIPS FOR HOLE

115



TE2SA354-009C

TE2S392010000K R1GHT HALF SHAFT ASSEMBLY

1
10
= (3 ,
v ]
w 9
ST
0 n
3 w2 11
4 . 12
5 B 1
§ T 13
- L+
W |
14
15
18
17

18

19

116



TE2SA354-009C

TE2S392010000K R1GHT HALF SHAFT ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25392010000K RIGHT HALF SHAFT ASSEMBLY 1

1 GBT5783-M10X25-8. 8-A3L HEXAGON BOLT 4
2 GBT93-10-A3L STANDARD SPRING WASHER 4
3 GBT6171-M12X1. 25-10-A2L HEXAGON NUT, TYPE-1 8
4 GBT93-12-A3L STANDARD SPRING WASHER 8
5 TE2S392010001K RIGHT DRIVING SHAFT SLEEVE 1
6 GBT899-AM12-M12X1. 25X35-10. 9-A 3L DOUBLE END STUDS 8
7 GBT5783-M16X35-8. 8—-A3L HEXAGON BOLT 1
8 GBT93-16-A3L STANDARD SPRING WASHER 1
9 FT250. 37. 216 RETAINER RING 1
10 FT250. 37. 214 DRIVING SHAFT BEARING COVER 1
11 GBT9877. 1-FB50X72X8D SEAL RING 3
12 GBT276-6210 DEEP GROOVE BALL BEARING 1
13 JBT7940. 1-M10X1 STRAIGHT FORCED FILLING OIL CUP 1
14 FT250. 37. 215 FLAT KEY 1
15 GBT3452. 1-112X3. 55G RUBBER 0-SEAL RING 1
16 FT250. 37. 242 OIL SEAL SPACER RING 1
17 GBT9877. 1-FB55X75X8D SEAL RING 1
18 TE300. 391-01 DRIVING SHAFT 1
19 FT250. 37. 218 BEARING RETAINER RING 1
20 GBT276-6211 DEEP GROOVE BALL BEARING 1
1

[\
—_

GBT893. 1-100

CIRCLIPS FOR HOLE

117



TE2SA354-009C

TE2S401010000K STEERING PLATE AND STEERING P IPE COLUMN ASSEMBLY

118



TE2SA354-009C

TE2S401010000K STEERING PLATE AND STEERING P IPE COLUMN ASSEMBLY

No.

Part No.

Description

Version

QTy.

Remark

TE25401010000K

TS04401010001
TE25401010005K

STEERING PLATE AND STEERING PIPE COLUMN
ASSEMBLY

STEERING WHEEL ASSEMBLY
STEERING PIPE COLUMN ASSEMBLY

119



TE2SA354-009C

{ ﬂn’,}

ok

TE2S402010000K STEERING PIPE ASSEMBLY-1

13
12 5
o o
p o o & O W

ﬁ.‘ Ll
%"‘ﬁ k-
f 19
5 20
L 4
9 e %
20
8 21
g px
& 5B
! %
"5‘&
ﬁ 3
5 7 -
30
Al 10
5

120



TE2SA354-009C

TE2S402010000K STEERING PIPE ASSEMBLY-1

No. Part No. Description Version QTY. Remark

TE25402010000K FULL HYDRAULIC STEERING PIPE ASSEMBLY 1
1 TS06582130048 END STRAIGHT THREAD CONNECTOR BODY 2
2 TE2S402010007K RADIATOR OIL INLET RUBBLE HOSE 1
3 GBT16674. 1-M8X40-8. 8—-A2L HEXAGON FLANGE NUT 4
4 TE2S402010015k OIL PIPE BRACKET2 1
5 TB554. 40C-01 SINGLE HOLE PIPE CLAMP 1 6
6 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 2
7 TE25402010008K RADIATOR OIL OUTLET HOSE 1
8 TE2S402010006K OIL RETURN RUBBER HOSE ASSEMBLY 1
9 Q67405200 PLASTIC FASTENING STRIP 2
10 TL02402340003 OIL RETURN STEEL PIPE ASSEMBLY 1
11 GE20D18. 24. 93. 5 END STRAIGHT THREAD CONNECTOR BODY 1
12 TL02402170001 REDIRECTOR BRACKET 1
13 GBT16674. 1-M10X25-8. 8-A2L HEXAGON FLANGE NUT 4
14 GBT5783-M8X45-8. 8—-A2L HEXAGON BOLT 4
15 TL02402170002 SLEEVE 4
16 GBT96. 1-8-A3L BIG WASHER 4
17 GBT93-8-A3L STANDARD SPRING WASHER 8
18 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 4
19 TE2S402010016K HYDRAULIC STEERING MECHANISM ASSEMBLY 1
20 GBT16674. 1-M10X20-8. 8-A2L HEXAGON FLANGE NUT 6
21 TB15402010018K FILTER BONNET 1
22 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 4

121



TE2SA354-009C

TE2S402010000K STEERING P IPE ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
23 TE2S402010010K FILTER BRACKET 1
24 TY1S403010024K STRAIGHT PIPE JOINT BODY M27X2-15 2
25 TB1S402010021K FILTER ASSEMBLY 1
26 TE2S402010009K FILTER OIL INLET RUBBLE HOSE 1
27 TE2S402010011K OIL PIPE BRACKET WELDMENT 1 1
28 GBT16674. 1-M8X20-8. 8—-A2L HEXAGON FLANGE NUT 2
29 FT354. 40C. 121 DOUBLE PIPE CLAMP 2
30 TH04402010061 SINGLE HOLE PIPE CLAMP 15 2
31 GBT16674. 1-M6X45-8. 8-A2L HEXAGON FLANGE NUT 2
32 TL02402170003 SHOCK ABSORBER 4

122



TE2SA354-009C

TE2S402010000K STEERING P IPE ASSEMBLY-2

3 1 . i -:|r :—-T
el
“xmﬂ :Eﬁ "s‘ﬁh - Etéil-u.ﬁ
e \ 3 1 B
2‘? LY
4
4 o W
&% 25 g s
w23 26
Gl
23 ' o . 'ﬁ
-
n 5 i
2 £l a1 8 7
bL dfm -]
:ﬁt‘? iy G!l) [ %5
0 - ' 13
LD ,_.'-: 1-1- 9 h.i.
0 1w B 10 g a¥
17 1 g
16 p i1 ®
2] 10
> 15 e
' .-ﬁ,"? R 12
Y

123



TE2SA354-009C

TE2S402010000K STEERING P IPE ASSEMBLY-2

No. Description Version QTY. Remark

TE25402010000K FULL HYDRAULIC STEERING PTPE ASSEMBLY 1
1 V04703010028 END STRAIGHT THREAD CONNECTOR BODY M20-16 3
2 TL02402340002 LEFT OIL OUTLET PIPE ASSEMBLY 1
3 TL02402340004 RIGHT OIL OUTLET PIPE ASSEMBLY 2
4 TL02402340005 OIL OUTLET HOSE ASSEMBLY OF REDIRECTOR 1
5 Q67405200 PLASTIC FASTENING STRIP 2
6 TL02402340006 OIL OUTLET HOSE ASSEMBLY OF REDIRECTOR 2 1
7 TL02402170011 OIL OUTLET PIPE ASSEMBLY 1
8 TL02402170013 OIL OUTLET PIPE ASSEMBLY 1
9 TL02402170020 OIL PIPE BRACKET1 1
10 GBT6173-M16X1. 5-05-A3L HEXAGON THIN NUT 2
11 TE304. 402C. 4a HIGH PRESSURE RIGHT OIL HOSE ASSEMBLY 1
12 TE304. 402F. 3 HIGH PRESSURE LEFT OIL HOSE ASSEMBLY 1
13 Q67632 B-TYPE WORM TRANSMISSION HOSE CLAMP 2
14 FT450. 58. 103 OIL SUCTION HOSE 1
15 GBT70. 1-M6X20-8. 8-AZL INNER HEXAGON SCREW 4
16 GBT93-6-A3L STANDARD SPRING WASHER 4
17 TE2S402010001K OIL SUCTION STEEL PIPE WELDMENT 1
18 GBT3452. 1-20. 0X2. 65G RUBBER O—-SEAL RING 1
19 GBT16674. 1-M8X35-8. 8—-A2L HEXAGON FLANGE NUT 1
20 GBT93-8-A3L STANDARD SPRING WASHER 8
21 TB15402010020K GEAR PUMP 1
22 TE25402010003K OIL OUTLET PIPE ASSEMBLY OF GEAR PUMP 1

124



TE2SA354-009C

TE2S402010000K STEERING P IPE ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTY. Remark
23 TC04400020003 ADJUSTABLE JOINT 1
24 GBT70. 1-M8X35-8. 8-A2L INNER HEXAGON SCREW 2
25 TG1654. 402-07 SINGLE HOLE PIPE CLAMP 2
26 TE2S402010013K OIL PTPE BRACKET WELDMENT 2 1
27 TE2S402010005K REDIRECTOR OIL INLET RUBBER PIPE ASSEMBLY 1
28 GBT70. 1-M8X30-8. 8—A2L INNER HEXAGON SCREW 2

125



TE2SA354-009C

TE2S403010000K LOW PRESSURE CONTROL P IPE ASSEMBLY

10
i}
5 3
6 e o
3 s 4
~ 5 T
¢ 1
ir:}
JoTm Y
/ A P B 1
J) & =
S
- T ]
20 5
5 17 4
- ] 12
F a1 L W
& 1 [
I 7
16 n
o T 18 19
6
1L
14
13
q&
15 bk |

126



TE2SA354-009C

TE2S403010000K LOW PRESSURE CONTROL P IPE ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25403010000K LOW PRESSURE CONTROL PTPE ASSEMBLY 1
1 TB1S403010005K CONTROL VALVE 1
2 TS17402030059 STRAIGHT JOINT BODY 1
3 GBT3754-112 JOINT 2
4 GV04701010039 END STRAIGHT THREAD CONNECTOR BODY 16-18 3
5 TB1S403010015K ADJUSTABLE JOINT M12-8 1
6 GL06701050023 CONNECTING JOINT L12 3
7 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 4
8 TE25403010007K ELEC. VALVE OIL RETURN STEEL PIPE ASSEMBLY 2 1
9 TE2S403010001K ELEC. VALVE OIL INLET HOSE ASSEMBLY 1
10 TE2S403010005K ELEC. VALVE OIL RETURN STEEL PIPE ASSEMBLY 1 1
11 TE2S403010011K LUBE OIL LINE 1
12 TE25403010002K ELEC. VALVE BRACKET WELDMENT 1
13 TG1654. 402-07 SINGLE HOLE PIPE CLAMP 2
14 TE25403010013K OIL PIPE BRACKET WELDMENT 1
15 GBT16674. 1-M8X40-8. 8-A2L HEXAGON FLANGE NUT 1
16 TK4030300400 STRATGHT THREAD JOINT 1
17 GV04701010035 SCREW PLUG M10X1 1
18 TE2S403010009K PTO OIL INLET STEEL PIPE ASSEMBLY 1
19 TH02372010099 END STRAIGHT THREAD CONNECTOR BODY 1
20 GBT3754-L8 JOINT 1
21 TE2S403010015K PTO OIL INLET STEEL PIPE ASSEMBLY 2 1

127



TE2SA354-009C

TE2S411010000K PTO SHAFT ASSEMBLY

10

128



TE2SA354-009C

TE2S411010000K PTO SHAFT ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S411010000K PTO SHAFT ASSEMBLY 1
1 TE300. 411-03 THRUST RETAINER RING 1
2 TE300. 411-02 THRUST RING 1
3 GBT276-6308 DEEP GROOVE BALL BEARING 1
4 TE2S411010001K PTO SHAFT 1
5 GBT9877. 1-FB40X60X8D SEAL RING 2
6 GBT16674. 1-M6X12-8. 8-A2L HEXAGON FLANGE NUT 3
7 TE2S411010002K REAR END COVER 1 1
8 GBT93-10-A3L STANDARD SPRING WASHER 4
9 GBT5783-M10X30—-8. 8—A3L HEXAGON BOLT 4
10 TE2S411010003K PTO SHAFT HOOD SHIELD 1
11 TE300. 411-04 THRUST RETAINER RING 1
12 TE300. 411-05 THRUST RETAINER RING 1

129



TE2SA354-009C

TE25412010000K PTO GEAR ASSEMBLY

130



TE2SA354-009C

TE25412010000K PTO GEAR ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25412010000K PTO GEAR ASSEMBLY 1
1 GBT894. 1-24 CIRCLIP FOR SHAFT 2
2 TE2S412010036K CONNECTING SLEEVE 1
3 TE2S412010004K PTO TRANSMISSION SHAFT 1
4 GBT894. 1-28 CIRCLIP FOR SHAFT 1
5 TE2S412010024K BOLT M8X18 1
6 TE2S412010017K WASHER 9. 5X22X3 1
7 TE2S412010009K HUB 1
8 GBT276-6203 DEEP GROOVE BALL BEARING 1
9 GBT893. 1-40 CIRCLIPS FOR HOLE 1
10 GBT893. 1-102 CIRCLIPS FOR HOLE 1
11 TE2S412010014K CLUTCH DRIVEN RETAINER PLATE 1
12 TE2S412010040K CLUTCH DRIVEN RETAINER PLATE 1
13 TE2S412010039K SPACER PLATE 1
13.1 TE2S412010023K MIDDLE PLATE 6
13.2 TE25412010020K FRICTION PIECE ASSEMBLY 6
14 TE2S412010015K RETAINER RING 15X25X4 1
15 TE2S412010016K PRESS RING 1
16 TE2S412010019K BRAKE PRESSURE PLATE 1
17 TE2S412010011K BRAKE FRICTION PLATE UNIT 1
18 TE25412010029K KZK PISTON OIL SEAL 10004 1
19 TE2S412010018K SPRING 1
20 TE2S412010025K BRAKE SEAT 1

131



TE2SA354-009C

TE2S412010000K PTO GEAR ASSEMBLY (cont'd.)

No. Part No. Description Version QTy. Remark
21 TE2S412010010K PISTON 1
22 GBT16674. 1-M8X25-8. 8-A2L HEXAGON FLANGE NUT 2
23 TE2S412010030K KZK PISTON OIL SEAL 02202 1
24 GBT276-6306 DEEP GROOVE BALL BEARING 3
25 TE2S412010035K PTO HIGH GEAR DRIVING GEAR 1
26 TE300. 412-03 FRONT SPACER BUSH 1
27 TE300. 412-04 PTO LOW GEAR DRIVING GEAR 1
28 GBT893. 1-72 CIRCLIPS FOR HOLE 1
29 TE2S412010008K REAR SPACER BUSH 1
30 GBT894. 1-30 CIRCLIP FOR SHAFT 1
31 TE2S412010028K PTO DRIVING SHAFT 1
32 TE2S412010037K SEAL RING 24. 95X2. 26 2
33 TE2S412010005K LUBRICATING OIL PIPE 1
34 TE2S412010001K MAIN SHAFT COVER 1

34.1 TE2S412010002K MAIN SHAFT END COVER 1

34.2 TE2S412010003K SLEEVE 25X37X30 1
35 TK4110100400 RUBBER WASHER 15
36 GBT5783-M8X20-8. 8—A2L HEXAGON BOLT 3
37 GBT93-8-A3L STANDARD SPRING WASHER 3
38 TE2S412010034K PTO BONNET WELDMENT 1
39 TE300. 412-06 PTO LOW GEAR DRIVEN GEAR 1
40 TE300. 412-07 NEEDLE BEARING 1
41 TL02412010005 PTO SHIFT COLLAR 1

132



TE2SA354-009C

TE2S412010000K PTO GEAR ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
42 FT300. 41C. 117 PTO MESHING SEAT 1

43 TE300. 412-08 PTO HIGH GEAR DRIVEN GEAR 1

44 GBT20056-K35X40X27 NEEDLE AND CARRIER COMBINATION 1

45 FT300. 41C. 118 OUTPUT SHAFT FRONT RETAINER RING 1

46 FT300. 41. 122 WASHER 1

47 GBT858-25 THRUST WASHER FOR ROUND NUT 1

48 GBT812-M25X1. 5 ROUND NUT 1

49 TE2S412010038K RUBBER WASHER 3

50 TE2S412010041K CLUTCH DRIVEN RETAINER PLATE 1

133



TE2SA354-009C

TE2S413010000K PTO CONTROL ASSEMBLY

71
A= . 3
A 4
5
ik
[
11
12
13 . 1-\_\\'1.
i P 1“ e
_‘ 1 )
e m
&7 19
g 16
15 17
S,

Fy
£

134



TE2SA354-009C

TE2S413010000K PTO CONTROL ASSEMBLY

No. Part No. Description Version QTY. Remark
TE2S413010000K PTO CONTROL ASSEMBLY 1
1 GBT5783-M8X30-8. 8—A2L HEXAGON BOLT 2
2 TE250. 413D-07 TABLETTING 1
3 TE250. 413D-03 DUSTPROOF SLEEVE 1
4 GBT894. 1-18 CIRCLIP FOR SHAFT 2
5 TE250. 413D-04 FIXING SHAFT 1
6 GBT6170-M8-8—-A2L HEXAGON NUT, TYPE-1 2
7 TL02413080001 CONTROL ROD PRESSURE UNIT 1
7.1 TE250. 413D. 2-01 NYLON SLEEVE 2
7.2 TL02413080002 CONTROL ROD WELDMENT 1
8 TE2S413010003K PTO GEARSHIFT HANDLE 1
9 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 1
10 FTS800A. 43B. 119 LEFT REVOLVING PULL ROD FORK 1
11 GBT882-B10X30-A3L PIN SHAFT 2
12 TL02413040004 MIDDLE PULL ROD 1
13 GBT6172. 1-M10-A3L HEXAGON THIN NUT 1
14 FTS800A. 43B. 116 RIGHT REVOLVING PULL ROD FORK 1
15 TL02413040005 ROCKER WELDMENT 1
16 GBT3452. 1-11. 8X1. 80G RUBBER 0-SEAL RING 1
17 QLWZB140-5X24 PIN 1
18 GBT3452. 1-13. 2X1. 80G RUBBER 0—-SEAL RING 1
19 TE300. 413-04 SPACER BUSH 1
1

20

TE300.413. 1

PTO GEARSHIFT DIAL ROD ASSEMBLY

135



TE2SA354-009C

TE2S413010000K PTO CONTROL ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
21 GBT308-8. 731-G200-b STEEL BALL 1
22 FT250. 37. 148 LOCKING SPRING OF FORK SHAFT 1
23 TE300. 413-02a PTO GEARSHIFT FORK 1
24 TE2S413010001K PTO GEARSHIFT FORK SHAFT 1
25 GBT91-3. 2X20-A3L SPLIT PIN 2
26 GBT97. 1-10-A3L FLAT WASHER 2

136



TE2SA354-009C

TE254. 421B TRANSFER CASE ASSEMBLY

137



TE2SA354-009C

TE254. 421B TRANSFER CASE ASSEMBLY

No. Part No. Description Version QTY. Remark
1 TE254. 421B. 1 TRANSFER CASE HOUSING ASSEMBLY 1
1.1 GBT5783-M10X20-8. 8—A3L HEXAGON BOLT 5
1.2 GBT93-10-A0P STANDARD SPRING WASHER 8
1.3 TE254. 421A. 1-04 REAR BEARING COVER 1
1.4 GBT276-6305 DEEP GROOVE BALL BEARING 1
1.5 FT254. 42. 107 OUTPUT SHAFT REAR THRUST RING 1
1.6 JBT7918-K25X31X20 NEEDLE AND CARRIER COMBINATION 2
1.7 FT254. 42. 108 OUTPUT SHAFT ROLLING BEARING SPACER BUSH 1
1.8 TE254. 421B. 1-01a TRANSFER CASE DRIVEN GEAR 1
1.9 FT254. 42F. 103 SHIFT COLLAR 1
1.10 TE254. 421A. 1-01 TRANSFER CASE HOUSING 1
1.11 TE254. 421A. 1-02 TRANSFER CASE FORK 1
1.12 GBT879. 1-6X24 SPRING COLUMN PIN 1
1.13 GBT879. 1-4X24 SPRING COLUMN PIN 1
1. 14 TE254. 421A. 1-03 TRANSFER CASE FORK SHAFT 1
1.15 GBT3452. 1-12. 5X1. 80G RUBBER 0-SEAL RING 2
1.16 JBT982-12 COMBINED SEAL GASKET 1
1.17 Q617B12 HEXAGON PLUG 1
1.18 FT254. 42. 121 TRANSFER CASE FORK HEAD 2
1.19 FT254. 42. 102 OUTPUT SHAFT 1
1.20 FT254. 42. 109 OUTPUT SHAFT FRONT THRUST RING 1
1.21 GBT276-6206 DEEP GROOVE BALL BEARING 1
1.22 TE254. 421. 1. 1 OIL SEAL 1

138



TE2SA354-009C

TE254. 421B TRANSFER CASE ASSEMBLY (cont'd.)

No. Part No. Description Version QTy. Remark
1. 23 TE254. 421A. 1-09 FRONT BEARING COVER 1
1. 24 GBT5783-M10X30-8. 8—A3L HEXAGON BOLT 3
1.25 TE254. 421A. 1-10 MIDDLE SHAFT SMALL THRUST RING 1
1.26 GBT276-6204 DEEP GROOVE BALL BEARING 2
1.27 GBT893. 1-47 CIRCLIPS FOR HOLE 1
1. 28 TE254. 421B. 1-02 TRANSFER CASE MIDDLE GEAR 1
1.29 TE254. 421A. 1-11 MIDDLE SHAFT BIG THRUST RING 1
1.30 GBT3452. 1-15. 0X2. 65G RUBBER O—SEAL RING 2
1.31 TE254. 421A. 1-05 MIDDLE SHAFT 1
1.32 TE254. 421A. 1-07 MIDDLE SHAFT LOCATING PLATE 1
1.33 GBT5783-M8X20-8. 8—A2L HEXAGON BOLT 2
1. 34 GBT93-8-A0P STANDARD SPRING WASHER 2
2 GBT119. 1-10m6X18-A0P PIN 2
3 GBT3452. 1-53. 0X2. 65G 0-RING 1
4 GBT93-10-A0P SPRING WASHER 4
5 GBT5783-M10X30-10. 9-A3L BOLT 4
6 TE300. 361-01 FRONT DRIVING GEAR 1

139



TE2SA354-009C

TE354. 422 TRANSFER CASE TRANSMISS 10N SHAFT ASSEMBLY

11
12
13 I 1
3 2 5
IR 7
15
16
1.7
PN
e
18 s
1 =
19 =
Lo
3

140



TE2SA354-009C

TE354. 422 TRANSFER CASE TRANSMISS 10N SHAFT ASSEMBLY

No. Part No. Description Version QTY. Remark
] TE354. 499, 1 ¥§é¥iEEETC?§£ TRANSMISSTON SHAFT ]
1.1 GBT879. 1-3. 5X40 SPRING COLUMN PIN 1
1.2 GBT879. 1-6X40 SPRING COLUMN PIN 1
1.3 FT254.42. 113 SPLINE BUSH 1
1.4 TE354. 422. 1. 1 REAR SLEEVE PIPE WELDMENT 1
1.5 TE354. 422. 1-01 TRANSFER CASE TRANSMISSION SHAFT 1
1.6 GBT879. 1-3. 5X35 SPRING COLUMN PIN 1
1.7 GBT879. 1-6X35 SPRING COLUMN PIN 1
1.8 FT254. 42F. 120 FRONT SPLINE BUSH 1
1.9 GBT3452. 1-46. 2X3. 55G RUBBER O—-SEAL RING 1
1.10 TE254. 422A. 1. 1 FRONT SLEEVE PIPE WELDMENT 1
2 GBT93-8-A0P STANDARD SPRING WASHER 5
3 GBT5783-M8X16-8. 8-A2L HEXAGON BOLT 5

141



TE2SA354-009C

TL02423020000 TRANSFER CASE CONTROL ASSEMBLY

2 -
i
4
5
&
. | L 54 .
10 R ou
L
11
13 ) 2
12 o
9
-
Py 14
* 15
p 16
17 % f
18 £l
a1 Ny
0 b 19
2
2

142



TE2SA354-009C

TL02423020000 TRANSFER CASE CONTROL ASSEMBLY

No. Part No. Description Version QTY. Remark
TL02423020000 TRANSFER CASE CONTROL ASSEMBLY

1 FT65. 38. 051 PULL/PRESS HANDLE 1
2 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 3
3 TE254. 423A-01 THROUGH HARNESS WASHER 1
4 TL02423020001 CONTROL ROD WELDMENT 1
5 GBT91-1. 6X16-A3L SPLIT PIN 1
6 GBT97. 1-6-A3L FLAT WASHER 1
7 GBT882-B6X22 PIN SHAFT 1
8 TL02423020003 MIDDLE ROCKER UNIT 1
8.1 TL02423020004 MIDDLE ROCKER WELDMENT 1
8.2 TE254. 423A. 2-02 MIDDLE ROCKER BUSH 1
9 GBT91-3. 2X20—-A3L SPLIT PIN 2
10 GBT97. 1-10—-A3L FLAT WASHER 2
11 TE254. 423A. 4 MIDDLE PULL ROD WELDMENT 1
12 FT800A. 43B. 116 RIGHT REVOLVING PULL ROD FORK 1
13 GBT882-B10X30-A3L PIN SHAFT 1
14 TE254. 423A-05 LOCATING PLATE 1
15 GBT93-8-A3L STANDARD SPRING WASHER 2
16 GBT5783-M8X20-8. 8-A2L HEXAGON BOLT 2
17 GBT308-8-G100-b STEEL BALL 1
18 FT304. 42. 124 LOCATING SPRING 1
19 TE254. 423A. 1 ROCKER UNIT 1
20 GBT879. 1-3. 5X24 SPRING COLUMN PIN 1

143



TE2SA354-009C

TL02423020000 TRANSFER CASE CONTROL ASSEMBLY (cont'd.)

No.

Part No.

Description

Version

QTy.

Remark

21
22

GBT879. 1-6X24

GBT5783-M10X25-8. 8-A3L

SPRING COLUMN PIN

HEXAGON BOLT

144



TE2SA354-009C

TE2S431010000K LEFT BRAKE ASSEMBLY

1

17

19

15

14

145



TE2SA354-009C

TE2S431010000K LEFT BRAKE ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S431010000K LEFT BRAKE ASSEMBLY 1
1 TL02431020009K LEFT BRAKE HOUSING 1
2 TL02431020005K BOWL PLUG 4
3 GBT894. 1-18 CIRCLIP FOR SHAFT 1
4 GBT3452. 1-18. 0X2. 65G RUBBER 0-SEAL RING 1
5 TE2S431010001K LEFT ROCKER WELDMENT 1
6 GBT3452. 1-20. 0X2. 65G RUBBER 0-SEAL RING 1
7 FT300. 43. 107 SPACER BUSH 1
8 TL02431020014K DIAL BLOCK 1
9 TE354. 431B-07 SCREW PLUG 1
10 TS09580010003 0-RING 9. 3X2. 2-M12X1. b 1
11 GBT3452. 1-152. 5X3. 55G RUBBER 0-SEAL RING 1
12 TL01431020008K SPACER PLATE 1
13 GBT6176-M8X1-10-A2L HEXAGON NUT, TYPE-2 4
14 GBT308-13-G200-b STEEL BALL 4
15 TL02431020003K LEFT BRAKE PRESSURE PLATE 1
16 TL02431020004K STUD 4
17 TL02431020011K LEFT PRESSURE COVER 1
18 GBT93-8-A3L STANDARD SPRING WASHER 9
19 GBT5783-M8X25-8. 8-A2L HEXAGON BOLT 5

146



TE2SA354-009C

TE2S432010000K R1GHT BRAKE ASSEMBLY

i
5
2
3
]
-
1 11
13 L E
14 “ 4,
S LA
7 _ «" "
feteingy, ,.' 2 18 10
% 1s
Moy
18 &
19 % 1&
.
&
1

147



TE2SA354-009C

TE2S432010000K R1GHT BRAKE ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25432010000K RIGHT BRAKE ASSEMBLY 1
1 TE354. 431B-06 BOLT 1
2 GBT308-13-G200-b STEEL BALL 4
3 TL02432020003K RIGHT BRAKE PRESSURE PLATE 1
4 TL0O1431020008K SPACER PLATE 1
4.1 TE354. 431B. 3 BRAKE FRICTION PLATE ASSEMBLY 3
4.2 TE354. 431B-03 SPACER PLATE 3
5 TL02431020005K BOWL PLUG 4
6 GBT3452. 1-152. 5X3. 55G RUBBER 0-SEAL RING 1
7 GBT894. 1-18 CIRCLIP FOR SHAFT 1
8 TL02431020004K STUD 3
9 GBT3452. 1-18. 0X2. 65G RUBBER O-SEAL RING 1
10 TE2S432010003K RIGHT BRAKE HOUSING 1
10.1 TB550. 431. 1-02 CRANK SHAFT BUSH 1
10.2 TE2S432010004K RIGHT BRAKE HOUSING 1
11 TL02431020014K DIAL BLOCK 1
12 FT300. 43. 107 SPACER BUSH 1
13 GBT3452. 1-20. 0X2. 65G RUBBER 0-SEAL RING 1
14 TE25432010001K RIGHT ROCKER WELDMENT 1
15 TS09580010003 0-RING 9. 3X2. 2-M12X1. 5 1
16 TE354. 431B-07 SCREW PLUG 1
17 TE2S432010005K RIGHT PRESSURE COVER 1
18 GBT93-8-A3L STANDARD SPRING WASHER 9

148



TE2SA354-009C

TE2S432010000K R1GHT BRAKE ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
19 GBT5783-M8X25-8. 8-A2L HEXAGON BOLT 5
20 GBT6176-M8X1-10-A2L HEXAGON NUT, TYPE-2 3

149



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-1

. S T
Q 12
3
b 4 6
' g _.n
£ r] 13 1
o 1 74
]
. 71
> [
10
2 ~~
3 10

150



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-1

No. Part No. Description Version QTY. Remark
TE25433010000K BRAKECONTROLASSEMBLY 1
1 GBT5783-M10X50-A3L HEXAGONHEADBOLT, FULLTHREAD 2
2 TL02433050003 ROTARY SHAFT OF BRAKE 1
3 TL02433050002 LEFT ROCKER WELDMENT 1
4 TE250. 212D-05 CLUTCH PEDAL RETURN SPRING 2
5 GBT894. 1-25 CIRCLIP FOR SHAFT 1
6 GBT97. 1-24-A3L FLAT WASHER 1
7 TL02433050016 RIGHT BRAKE PEDAL UNIT 1
7.1 TL02433050015 RIGHT BRAKE PEDAL WELDMENT 1
7.2 TL02433050034 RIGHT BRAKE PEDAL BUSH 1
7.3 GBT879. 1-5X16 SPRING COLUMN PIN 1
7.4 TE250. 433C. 2. 2 BRAKE CONNECTING LOCK ROD WELDMENT 1
8 TE2S433010017K LEFT BRAKE PEDAL WELDMENT 1
9 TE250. 433C-02 WASHER 3
10 QLWZB140-10X45 PIN 2
11 FT800A. 43. 401 LOCK PIN 1
12 JBT7940. 1-M8X1 STRAIGHT FORCED FILLING OIL CUP 2
13 TD800. 311C. 1-01 DUSTPROOF CAP OF OIL CUP 2

151



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-2

n
-
4
3
T
9 |zl
L 1]
L
. a4
w , 22
Tu e 2
X
o
S 2 15
4 o il
3 17
X 18
5.1 7
3.1 £ 7
o .,'j” 0t
" 72 14
6 53 - 74 13 4
3 "y on
4 e 2
74 10

152



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TE25433010000K BRAKECONTROLASSEMBLY 1
1 GBT882-B10X30-A3L PIN SHAFT 2
2 TL02433050038 LEFT UPPER PULL ROD ASSEMBLY 1
2.1 TL02212040016 RELEASE UPPER TIE ROD WELD 1
2.2 TL02433050023 BRAKE SHORT PULL ROD WELDMENT 1
2.3 FT300. 43. 110 PULL ROD REAR FORK 1
2.4 GBT6171-M10X1-8-A2L HEXAGON NUT, TYPE-1 1
2.5 GBT6171-M10X1-LH-8—-A2L HEXAGON NUT, TYPE-1 1
3 GBT97. 1-10-A3L FLAT WASHER 7
4 GBT91-3. 2X22-A3L SPLIT PIN 9
5 TE25433010008K RIGHT LOWER ROCKER 1
5.1 TL02433050004 SLEEVE 2
5.2 TE2S433010009K RIGHT LOWER ROCKER WELDMENT 1
6 TL02433060005 WASHER 2
7 TE2S433010001K BRAKE PULL ROD 2
7.1 GBT6171-M12X1. 5—-LH-8-A3L HEXAGON NUT, TYPE-1 1
7.2 TE354. 433-03 CONNECTING ROD 1
7.3 GBT6171-M12X1. 5-8-A3L HEXAGON NUT, TYPE-1 1
7.4 TE2S433010010K BRAKE LONG PULL ROD WELDMENT 1
7.5 TE354. 433B. 3 RIGHT BRAKE PULL ROD WELDMENT 1
8 GBT97. 1-12-A3L FLAT WASHER 2
9 TL02433010004K CONNECTING PIN 2
10 GBT97. 1-8-A3L FLAT WASHER 4

153



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTy. Remark
11 TB504. 433-10 RETURN SPRING 2
12 TL02433010008K RIGHT RETURN SPRING FIXED PLATE WELDMENT 1
13 GBT882-B8X30—-A3L PIN SHAFT 2
14 TE250. 433C-11 CONNECTING FORK 2
15 TE2S433010007K RIGHT BRAKE PULL WIRE ASSEMBLY 1
16 GBT882-B10X26—A3L PIN SHAFT 2
17 GBT894. 1-20 CIRCLIP FOR SHAFT 1
18 GBT97. 1-20-A3L FLAT WASHER 1
19 GBT16674. 1-M6X16-8. 8—A2L HEXAGON FLANGE NUT 7
20 TL02433060002 SEAL GASKET 1 1
21 TL02433060001 PRESSURE PLATE 1 1
22 GBT91-2X20-A3L SPLIT PIN 2

154



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-3

21 -‘.E 1

- 167 18
. 17 )
K- I P
s’ 163 'a‘.‘\f all
162 7R L
16.1 L |7 S
® = 162
¢ 16.1
3! 16
181167
21 ') n =
24
22
2 n
1 24
23
15
51
8 6
19
g 4 o,
L)
. 71 A
N 10
72 AT
.73 s
74
3 9
T
B 4
1
12

155



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-3

No. Part No. Description Version QTY. Remark
TE25433010000K BRAKECONTROLASSEMBLY 1
1 GBT882-B10X30-A3L PIN SHAFT 2
2 TL02433050039 RIGHT UPPER PULL ROD ASSEMBLY 1
2.1 TL02212040016 RELEASE UPPER TIE ROD WELD 1
2.2 TL02433050023 BRAKE SHORT PULL ROD WELDMENT 1
2.3 TL02433050021 PULL ROD FORK 1
2.4 GBT6171-M10X1-8—-A2L HEXAGON NUT, TYPE-1 1
2.5 GBT6171-M10X1-LH-8-A2L HEXAGON NUT, TYPE-1 1
3 GBT97. 1-10-A3L FLAT WASHER 7
4 GBT91-3. 2X22-A3L SPLIT PIN 9
5 TE2S433010014K LEFT LOWER ROCKER UNIT 1
5.1 TL02433050004 SLEEVE 1
5.2 TE2S433010015K LEFT LOWER ROCKER WELDMENT 1
6 TL02433060005 WASHER 2
7 TE25433010001K BRAKE PULL ROD 2
7.1 GBT6171-M12X1. 5-LH-8-A3L HEXAGON NUT, TYPE-1 1
7.2 TE354. 433-03 CONNECTING ROD 1
7.3 GBT6171-M12X1. 5—8-A3L HEXAGON NUT, TYPE-1 1
7.4 TE2S433010010K BRAKE LONG PULL ROD WELDMENT 1
7.5 TE354. 433B. 3 RIGHT BRAKE PULL ROD WELDMENT 1
8 GBT97. 1-12-A3L FLAT WASHER 2
9 TL02433010004K CONNECTING PIN 2
10 GBT97. 1-8-A3L FLAT WASHER 4

156



TE2SA354-009C

TE2S433010000K BRAKE CONTROL ASSEMBLY-3 (cont'd.)

No. Part No. Description Version QTY. Remark
11 TB504. 433-10 RETURN SPRING 2
12 TL02433010007K RETURN SPRING FIXED PLATE WELDMENT 1
13 GBT882-B8X30-A3L PIN SHAFT 2
14 TE250. 433C-11 CONNECTING FORK 2
15 TE2S433010006K LEFT BRAKE WIRE ASSEMBLY 1
16 TE2S433010003K HAND BRAKE HANDLE ASSEMBLY 1

16. 1 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 3

16. 2 GBT93-8-A3L STANDARD SPRING WASHER 3

16. 3 TE2S433010005K SEAT 1

16.4 TE2S433010004K HAND BRAKE HANDLE 1

16.5 TE2S433010011K SEAT WELDMENT 1

16. 6 GBT5783-M8X35-8. 8—A2L HEXAGON BOLT 1

16. 7 GBT5783-M8X30-8. 8—A2L HEXAGON BOLT 2
17 GBT882-B10X45-A3L PIN SHAFT 1
18 GBT16674. 1-M10X20-8. 8-A3L HEXAGON FLANGE NUT 2
19 JBT7940. 1-M8X1 STRAIGHT FORCED FILLING OIL CUP 2
20 TD800. 311C. 1-01 DUSTPROOF CAP OF OIL CUP 2
21 GBT882-B10X26—-A3L PIN SHAFT 2
22 GBT16674. 1-M6X16-8. 8-A2L HEXAGON FLANGE NUT 7
23 TL02433060004 SEAL GASKET 2 1
24 TL02433060003 PRESSURE PLATE 2 1

157



TE2SA354-009C

TE2S440010000K SEAT INSTALLAT ION ASSEMBLY

158



TE2SA354-009C

TE2S440010000K SEAT INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25440010000K SEAT INSTALLATION ASSEMBLY 1
1 TB15S440020001K SEAT ASSEMBLY 1
2 TE25440010003K INSTALLATION PLATE 1
3 GBT16674. 1-M8X20-8. 8—-A2L HEXAGON FLANGE NUT 4
4 GBT16674. 1-M8X16-8. 8—-A2L HEXAGON FLANGE NUT 4
5 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 4

159



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-1

"-ﬁ& =2
- e,

l.l/ =

AN .
: A,
e \\\"-
1712

b = T

13 14 S

160



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-1

No. Part No. Description Version QTy. Remark
TE2S451010000K DRIVER’ S CAB ASSEMBLY 1
1 TL02451015100 TOP COVER ASSEMBLY 1
1.1 TL02451015000 TOP COVER ASSEMBLY 1
1.2 GBT16674. 1-M6X20-8. 8-A2L HEXAGON FLANGE NUT 16
1.3 GBT96. 1-6-A3L BIG WASHER 10
1.4 GBT818-M6X12-4. 8—-A2L CROSS SCREW 1
2 TE2S451010001Ka CAB WELDMENT 1
3 TE2S451010002Ka CAB ACCESSORY 1

161



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-2

1 =

162



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TE2S451010000K DRIVER” S CAB ASSEMBLY 1
TE2S451010002Ka CAB ACCESSORY 1

1 TE2S451010024Ka REAR WINDOW ASSEMBLY 1
2 TL02451019002 SEAL SPONGE 4
3 TE2S451010009Ka RIGHT DOOR ASSEMBLY 1
4 TE2S451010029K RIGHT REAR MIRROR INSTALLATION ASSEMBLY 1
5 TE2S451010021Ka FRONT WINDSHIELD 1
6 TE2S451010023K RIGHT LOWER FRONT WINDSHIELD 1
7 TS06451011269 GLASS MOUNTINGS MAT 4
8 TE2S451010018Ka LEFT DOOR ASSEMBLY 1
9 TE2S451010027K LEFT REAR VIEW MIRROR INSTALLATION ASSEMBLY 1
10 TL02451017000 LEFT LADDER 2
11 GBT16674. 1-M8X20-8. 8-A2L HEXAGON FLANGE NUT 8
12 TE2S451010022K LEFT LOWER FRONT WINDSHIELD 1
13 TL02451019000 CAB SEAL 1

13.1 TS06451019001 PROCESS PLUG COVER 1 2

13.2 QLWZL002-20X1. 0 3M GLUE PIECE 18

13.3 TL02451019001 PLUG COVER 1

163



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-3

% N
R |
\.k“\.\
/’/ \'\.\
P o s
’ o o ’
Iy -
S )
L P
My £
.4-;
2 % 2 2
= 3 3 = w3
2 L 4 4 L] L
3 T @ @
4 2

164



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-3

No. Part No. Description Version QTy. Remark
TE2S451010000K DRIVER’ S CAB ASSEMBLY 1
TL02451015000 TOP COVER ASSEMBLY 1

1 TL02451015004 OUTER TOP COVER 1
2 GBT6170-M6-8—A2L HEXAGON NUT, TYPE-1 48
3 GBT93-6-A3L STANDARD SPRING WASHER 48
4 GBT97. 1-6-A3L FLAT WASHER 48
5 TL02451015008 RIGHT TOP COVER 1
6 GBT818-M6X20—4. 8—A2L CROSS SCREW 32
7 TL02451015006 REAR TOP COVER 1
8 TL02451015007 LEFT TOP COVER 1
9 TL02451015005 FRONT TOP COVER 1
10 TL02451015009 CONNECTING PLATE 4
11 TL02451015012 FILTER ELEMENT 1
12 TL02451015011 WIND MOUTH 1
13 TS06453015105 PLUG 2
14 GBT818-M5X10—4. 8—-A2L CROSS SCREW 9

165



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-4

2 . 1
¥
'g"‘-‘
(e
o 0
N
5. A
& 7
I
I
|
b
7 AN
§ = ™
: ]

166



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-4

No. Part No. Description Version QTy. Remark
TE2S451010000K DRIVER’ S CAB ASSEMBLY 1
TE2S451010009Ka RIGHT DOOR ASSEMBLY 1
TE2S451010018Ka LEFT DOOR ASSEMBLY 1

1 TB400. 46C-01 PLUG COVER 1
2 TL02451013018 PIN SHAFT 2
3 TE2S451010010Ka RIGHT DOOR 1
3 TE2S451010019Ka LEFT DOOR 1
4 TL02451013017 BOLT 2
5 GBT16674. 1-M8X30-8. 8-A2L HEXAGON FLANGE NUT 4
6 TD904. 451C. 2-12 DOOR PNEUMATIC SPRING 1
7 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1
8 GBT93-8-A3L STANDARD SPRING WASHER 1
9 TS04451013002 DOOR LOCK NUT SEAT 1
10 TS04451012130 STOPPER 1
11 TE2S451010052K RIGHT BRACKET WELDMENT 1
11 TL02451011667 LEFT BRACKET WELDMENT 1
12 TS06471014003 PROCESS PLUG COVER 2
13 GBT96. 1-10-A3L BIG WASHER 3
14 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 1
15 TS04451012128 NYLON WASHER 1
16 GBT6187. 1-M10-8-A2L FULL METAL HEXAGON FLANGE LOCKING NUT 1
17 TS04451012127 NYLON SLEEVE 1

167



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-5

168



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-5

No. Part No. Description Version QTy. Remark

TE2S451010000K DRIVER’ S CAB ASSEMBLY 1

TL02451017000 LEFT LADDER 2
1 GBT16674. 1-M8X20-8. 8—-A2L HEXAGON FLANGE NUT 4
2 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 4
3 TS06451017100 LEFT LADDER 1
4 TL02451017003 RIGHT SIDE PLATE WELDMENT 1
5 TL02451017004 LEFT SIDE PLATE 1

169



TE2SA354-009C

L

219

TE2S451010000K DRIVER’ S CAB ASSEMBLY-6

|
910 -
£ '
01 92
.
3
A 9.12
R B!
4

24

9.1%

214

9.8

R

170



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-6

No. Part No. Description Version QTY. Remark
TE2S451010000K DRIVER” S CAB ASSEMBLY 1
TE2S451010024Ka REAR WINDOW ASSEMBLY 1

1 GBT923-M8-5 CAP NUT 2
2 GBT93-8-A3L STANDARD SPRING WASHER 2
3 GBT97. 1-8-A3L FLAT WASHER 2
4 TL02451016010 REAR WINDOW PNEUMATIC SPRING 2
5 TS06451016004 BACK WINDOWS HINGED PIN SHAFT 2
6 GBT896-6—A3L SPLIT RETAINER RING 2
7 GBT16674. 1-M6X20-8. 8-A2L HEXAGON FLANGE NUT 2
8 TL02451016011 RUBBER WASHER 1
9 TE2S451010025Ka BACK WIND WINDOWS 1

9.1 GBT5783-M8X16-8. 8—A2L HEXAGON BOLT 2

9.2 TL02451016007 REAR WINDOW HINGE INNER PLATE 2

9.3 TE2S451010026Ka BACK WIND WINDOW GLASS 1

9.4 TL02451016005 RUBBER WASHER 2

9.5 TL02451016002 REAR WINDOW HINGE —RIGHT 1

9.6 GBT5783-M8X25-8. 8—A2L HEXAGON BOLT 4

9.7 TL02451016004 REAR WINDOW SEAL STRIP 1

9.8 TS04451013106 CAST BOLT 4

9.9 TS06453015605 FIXING SLEEVE OUT MAT 4

9.10 TL02451016017 REAR WINDOW HADDLE INNER RUBBER WASHER 1

9.11 TL02451016101 REAR WINDOW ARMREST 1

9.12 TS06453015606 FIXING SLEEVE IN MAT 4

171



TE2SA354-009C

TE2S451010000K DRIVER’ S CAB ASSEMBLY-6 (cont'd.)

No. Part No. Description Version QTY. Remark
9.13 TL02451016016 PNEUMATIC SPRING BRACKET 2
9.14 TL02451016001 REAR WINDOW HINGE -LEFT 1
9.15 GBT97. 1-8-A3L FLAT WASHER 4
9.16 GBT93-8-A3L STANDARD SPRING WASHER 4
9.17 GBT6177. 1-M8—8-A2L HEXAGON FLANGE NUT 4
9.18 TL02451016006 REAR WINDOW HINGE INNER RUBBER WASHER 2
9.19 FT65. 45. 720 RUBBER WASHER 2
9.20 FT65. 45. 719 SIDE WINDOW CAST NUT 2
10 TL02451016012 REAR WINDOW LOCKING SEAT 1

172



TE2SA354-009C

TE25453010000K UPHOLSTERY ASSEMBLY

173



TE2SA354-009C

TE25453010000K UPHOLSTERY ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25453010000K UPHOLSTERY ASSEMBLY 1
1 TE2S453010002K RIGHT REAR MUD GUARD DECORATION PART 1
2 TE2S453010003K INTO UPHOLSTERY 1
3 TE25453010001K LEFT REAR MUD GUARD DECORATION PART 1
4 TE25453010004K MIDDLE FLOOR MAT 1

174



TE2SA354-009C

TE25453020000K UPHOLSTERY ASSEMBLY

i S \.-}g
== = -
g Al j
L o =
it i

175



TE2SA354-009C

TE25453020000K UPHOLSTERY ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25453020000K UPHOLSTERY ASSEMBLY 1
1 TL02453020005 SHADOW INSTALLATION PLATE WELDMENT 1
2 TL02453020011 UPHOLSTERY 1
3 TL02453020002 SHADOW 1
4 GBT97. 1-5-A3L FLAT WASHER 4
5 GBT93-5-A3L STANDARD SPRING WASHER 4
6 GBT818-M5X25-4. 8-A2L CROSS SCREW 4
7 Q69208 PLASTIC SPLIT PIN 16
8 TE25453020001K LEFT FLOOR MAT 1
9 TE25453020002K RIGHT FLOOR MAT 1
10 GBT16674. 1-M6X20-8. 8-A2L HEXAGON FLANGE NUT 2

176



TE2SA354-009C

TL02455010000 BACK REAR MUD GUARD DECORAT ION PART

177



TE2SA354-009C

TL02455010000 BACK REAR MUD GUARD DECORAT ION PART

No. Part No. Description Version QTY. Remark

TL02455010000 BACK REAR MUD GUARD DECORATION PART 1
1 GBT16674. 1-M6X16-8. 8—A2L HEXAGON FLANGE NUT 4
2 TL02455012000 RIGHT REAR MUD GUARD DECORATION PART 1
3 TL02455011006 REAR MUD GUARD RIGHT BRACKET 1
4 TL02455011005 REAR MUD GUARD LEFT BRACKET 1
5 TL02455011000 LEFT REAR MUD GUARD DECORATION PART 1
6 GBT96. 1-6-A3L BIG WASHER 8
7 GBT93-6-A3L STANDARD SPRING WASHER 8
8 GBT5783-M6X25-8. 8-A2L HEXAGON BOLT 8

178



TE2SA354-009C

TE2S456010000K DASHBOARD ASSEMBLY

179



TE2SA354-009C

TE2S456010000K DASHBOARD ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25456010000K DASHBOARD ASSEMBLY 1
1 GBT818-Mb5X20-4. 8-A2L CROSS SCREW 4
2 TE4S456020002 UPPER COVER PLATE 1
3 TL02456010001 DASHBOARD LOWER COVER 1
4 GBT16674. 1-M6X20-8. 8—-A2L HEXAGON FLANGE NUT 4

180



TE2SA354-009C

TL02457020000 FRONT CONNECT ING ASSEMBLY

181



TE2SA354-009C

TL02457020000 FRONT CONNECT ING ASSEMBLY

No. Part No. Description Version QTY. Remark

TL02457020000 FRONT CONNECTING ASSEMBLY 1
1 GBT5782-M16X100-10. 9-A3L HEXAGON BOLT 2
2 GBT96. 1-16-A3L BIG WASHER 2
3 TL02457030001 UPPER SHOCK ABSORBER 2
4 GBT5783-M14X35-10. 9-A3L HEXAGON BOLT 8
5 GBT93-14-A3L STANDARD SPRING WASHER 8
6 TL02457021000 LEFT FRONT CONNECTION WELDMENT 1
7 TL02457030002 LOWER SHOCK ABSORBER 2
8 TL02457030003 WASHER 2
9 GBT6184-M16—-8-A3L I ~HEXAGON BLOCKNUT 2
10 TL02457022000 RIGHT FRONT CONNECTION WELDMENT 1

182



TE2SA354-009C

TL02458030000 REAR CONNECT ING ASSEMBLY

1 2
3
z 8
10
: g
3
5
)
4
2 7
5 ¢
§ ; \'\_\
oty “\,_
7 <
i -
i3
i)
L
N

183



TE2SA354-009C

TL02458030000 REAR CONNECT ING ASSEMBLY

No. Part No. Description Version QTY. Remark

TL02458030000 REAR CONNECTING ASSEMBLY 1
1 GBT5782-M16X110-10. 9-A3L HEXAGON BOLT 2
2 GBT96. 1-16-A0P BIG WASHER 2
3 TL02457030001 UPPER SHOCK ABSORBER 2
4 TL02458030001 LEFT REAR CONNECTING WELDMENT 1
5 TL02457030002 LOWER SHOCK ABSORBER 2
6 TL02457030003 WASHER 2
7 GBT6184-M16-8-A3L [ -HEXAGON BLOCKNUT 2
8 GBT5783-M12X25-10. 9-A3L HEXAGON BOLT 8
9 GBT93-12-A3L STANDARD SPRING WASHER 8
10 TL02458030005 RIGHT REAR CONNECTING WELDMENT 1

184



TE2SA354-009C

TE2S471010000K BONNET INSTALLAT ION ASSEMBLY

185



TE2SA354-009C

TE2S471010000K BONNET INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark
TE2S471010000K BONNET INSTALLATION ASSEMBLY 1
1 TL02471040007 BONNET RIGHT FRONT ADORN BOARD 1
2 TL02471041029 PLATE 1
3 TL02471041026 RETAINER BLOCK 2
4 FT65. 48. 095 HARNESS TIGHTEN CLIP 3
5 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 3
6 TE2S471010001K BONNET WELDMENT 1
7 TL02471040006 BONNET LEFT FRONT ADORN BOARD 1
8 GBT6170-M12-8-A3L HEXAGON NUT, TYPE-1 2
9 GBT93-12-A3L STANDARD SPRING WASHER 2
10 TL02471040008 FRONT LOWER CUSHION STRIP 1
11 TD800. 471A-05 WASHER 2
12 TL02471040010 HANDLE 1
13 TL02471040020 BONNET MESH PLATE 1
13.1 TL02471040002 BONNET FRONT MESH PLATE 1
13.2 TL02471040003 BONNET LEFT MESH PLATE 1
13.3 TL02471040004 BONNET RIGHT MESH PLATE 1
13. 4 GBT16674. 1-M6X16-8. 8-A2L HEXAGON FLANGE NUT 8
13.5 GBT6177. 1-M6-8-A2L HEXAGON FLANGE NUT 8
14 GBT16674. 1-M6X12-8. 8-A2L HEXAGON FLANGE NUT 25
15 TL02471040005 BONNET FRONT ADORN BOARD 1
16 GBT6177. 1-M6-8-A2L HEXAGON FLANGE NUT 34
17 TE2S471010005K PNEUMATIC SPRING BRACKET WELDMENT 1

186



TE2SA354-009C

TE2S471010000K BONNET INSTALLATION ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
18 GBT16674. 1-M8X25-8. 8-A2L HEXAGON FLANGE NUT 2
19 TL02471040022 BONNET PNEUMATIC SPRING ASSEMBLY 1
20 GBT16674. 1-M6X16-8. 8—A2L HEXAGON FLANGE NUT 2

187



TE2SA354-009C

TE2S473010000K BONNET LOCKING DEVICE ASSEMBLY

10

A

11

188



TE2SA354-009C

TE2S473010000K BONNET LOCKING DEVICE ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S473010000K BONNET LOCKING DEVICE ASSEMBLY 1
1 TE2S473010001K BASE PLATE 1
2 TL02473020013 LOCK COLUMN WELDMENT 1
3 TE2S473010014K PULL ROD WELDMENT 1
4 GBT6177. 1-M14-10-A3L HEXAGON FLANGE NUT 1
5 TE2S473010008K GUIDE SLEEVE 1
6 TL02473020015 PULL ROD 1
7 TL02473020009 BONNET LOCK SPRING 1
8 TE2S473010011K BONNET LOCK ASSEMBLY 1
9 GBT6177. 1-M6-8-A2L HEXAGON FLANGE NUT 2
10 GBT16674. 1-M6X16-8. 8-A2L HEXAGON FLANGE NUT 4
11 GBT5789-M8X16—-8. 8—A2L HEXAGON FLANGE NUT 4

189



TE2SA354-009C

TE2S475010000K BONNET SEAL INSTALLATION ASSEMBLY

e
ﬂ_,..f"':b-‘ . ™ Y
i v
TN
Sy
=
N |
.,
Y
"y
N
X 1
) 2
e
L g
5
& 4
%, -
9
. s B é
e = 7
&% 10
-

190



TE2SA354-009C

TE2S475010000K BONNET SEAL INSTALLATION ASSEMBLY

No. Part No. Description Version QTY. Remark

TE2S475010000K BONNET SEAL INSTALLATION ASSEMBLY 1
1 TL02475010003 UPPER SEAL SPONGE 1
2 TE2S475010002K UPPER SEAL RUBBER STRIP 1
3 GBT5789-M8X16-8. 8-A2L HEXAGON FLANGE NUT 2
4 TE2S475010001K SEAL SPACER PLATE 1
5 TL02475010004 LEFT SEAL PLATE 1
6 GBT5789-M6X12—-8. 8—A2L HEXAGON FLANGE NUT 10
7 TL02475010012 RIGHT SEAL RUBBER STRIP 2
8 TE2S475010003K WATER TANK LEFT SEAL PLATE 1
9 TE2S475010004K WATER TANK RIGHT SEAL PLATE 1
10 TL02475010007 RIGHT SEAL PLATE WELDMENT 1

191



TE2SA354-009C

TE2S481010000K ENGINE HARNESS INSTALLAT ION ASSEMBLY

10

i.\:)” ;
M
e
=
i 2 11
7 #
3 -
- 1
Liw 5 B
¢ 7
\;\ é
=ik ]
F - Ty
S i,
N
‘!d\"*.l- ]
4
G

192



TE2SA354-009C

TE2S481010000K ENGINE HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25481010000K ENGINE HARNESS INSTALLATION ASSEMBLY 1
1 FT300. 48. 073a OIL PRESSURE ALARM 1
2 TS10481010002 RPM SENSOR 1
3 GBT16674. 1-M10X16-8. 8-A3L HEXAGON FLANGE NUT 2
4 3203505D9-L TIE 2
5 FT304. 48L. 203 HARNESS TIGHTEN CLIP 2
6 TE25481010001K ENGINE HARNESS ASSEMBLY 1
7 TS04481010006 HARNESS TIGHTEN CLIP 2
8 GBT16674. 1-M8X16-8. 8-A2L HEXAGON FLANGE NUT 2
9 Q67405400 PLASTIC FASTENING STRIP 2
10 TL02481030006 WATER TEMPERATURE SENSOR ASSEMBLY 1
11 Q67405100 PLASTIC FASTENING STRIP 2

193



TE2S482010000K BODY HARNESS INSTALLAT ION ASSEMBLY

16 T
17 'ﬁ
27
. 15
7k “
3 e
w0 W
26
o2
30
=
Y * 10
- 1 .
] i ¥
5 ¥ os
9 &
” é 19
! 7 1)
R,
8 14
1
i
¥ g s 7
Y g 0
1 o 21
13
7
g
" >
S
b=

TE2SA354-009C

194



TE2SA354-009C

TE2S482010000K BODY HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25482010000K BODY HARNESS INSTALLATION ASSEMBLY 1
1 GBT818-M6X25—4. 8—A2L CROSS SCREW 4
2 TE25482010009K FIXING PLATE WELDMENT 1
3 3203505D9-L TIE 14
4 TE25482010001K BODY HARNESS ASSEMBLY 1
5 GBT16674. 1-M6X16-8. 8-A2L HEXAGON FLANGE NUT 2
6 GBT93-6-A3L STANDARD SPRING WASHER 4
7 GBT97. 1-6-A3L FLAT WASHER 4
8 FT300. 48. 055 STARTING RELAY 1
9 TE25482010006K TWO GANG PADDLE SWITCH 1
9 TE25482010005K TWO GANG PADDLE SWITCH 1
10 TE25482010007K RELAY 1
11 TB550. 484. 2 BRAKE LIGHT SWITCH 2
12 GBT16674. 1-M6X12-8. 8-A2L HEXAGON FLANGE NUT 1
13 Q67405100 PLASTIC FASTENING STRIP 11
14 TL02482110005 OIL QUANTITY SENSOR ASSEMBLY 1
15 GBT818-MbX12-4. 8-A2L CROSS SCREW 2
16 GBT93-5-A3L STANDARD SPRING WASHER 2
17 GBT97. 1-5-A3L FLAT WASHER 2
18 TS04481050005 SCREW M4X12 5
19 GBT93-4-A3L STANDARD SPRING WASHER 5
20 TE250. 482A-02 RELAY BOX COVER 1
21 TE25482010004K RELAY BOX ASSEMBLY 1

195



TE2SA354-009C

TE2S482010000K BODY HARNESS INSTALLAT ION ASSEMBLY (cont'd.)

No. Part No. Description Version QTy. Remark
21.1 TE250. 482A. 2. 1 MAIN POWER RELAY 1
21.2 TC05482010003 PREHEATING RELAY 1
21.3 TE250. 482A. 2. 2 FLASH RELAY 1
22 TE2S482010002K FUSE BOX ASSEMBLY 1
22.1 TD9600000500 FUSE 5A 1
22.2 TD9600000700 FUSE 10A 3
22.3 TD9600000800 FUSE 15A 6
22.4 TD9600000900 FUSE 20A 2
23 TLO1482150006K IGNITION LOCK 1
24 TE2S482010003K COMBINED SWITCH ASSEMBLY 1
25 TS04482010008 RUBBER RING 1
26 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 2
27 TB1S482020002K CONTROL BOX 1

196



TE2SA354-009C

TE2S483010000K FRONT LAMP HARNESS INSTALLAT ION ASSEMBLY

R
o L
7 X
o i |
4 ! P
3 5 1 L
. f L%
{ T
' LA 2
&
i
v >
{ ;
s
D, T
7i-a¥
[ e
Lo
]
:1‘5
3 ;
8 S

197



TE2SA354-009C

TE2S483010000K FRONT LAMP HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25483010000K FRONT LAMP HARNESS INSTALLATION ASSEMBLY 1
1 TE2S483010001K RIGHT FRONT LAMP 1
2 GBT6177. 1-M6-8-A2L HEXAGON FLANGE NUT 6
3 TD800. 483B. 3 ELECTRIC HORN 1
4 TS04481010006 HARNESS TIGHTEN CLIP 1
5 GBT16674. 1-M8X25-8. 8-A2L HEXAGON FLANGE NUT 1
6 TE25483010002K LEFT FRONT LAMP 1
7 TL02483030003 FRONT LAMP HARNESS ASSEMBLY 1
8 Q67405200 PLASTIC FASTENING STRIP 4

198



TE2SA354-009C

TE2S484010000K REAR LAMP HARNESS INSTALLAT ION ASSEMBLY

15
5 4
i ’ 145 s
z \\"‘\3 -
§ N O
1 ,f!\ ) il | 7 >
B &P
f!:'a R
A
o
" Vs
Sy
& P
28
1 o g »
6 »
5 i 30
s a1
LT e e 1Y A
| Hvas
2 Y
N " ,
23
2 27 Y
Lo A -
s Iy
: 18 ¥
PER
20

199



TE2SA354-009C

TE2S484010000K REAR LAMP HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark
TE25484010000K REAR LAMP HARNESS INSTALLATION ASSEMBLY 1
1 TS06484010015 BACK WORKING LIGHT SHOCK ABSORBER 1
2 TS06484010004 RIGHT REAR LAMP ASSEMBLY 1
3 TL01484230002K TAIL LAMP ASSEMBLY 2
4 GBT818-Mb5X35—-4. 8-A1L CROSS SCREW 3
5 GBT93-5-A3L STANDARD SPRING WASHER 3
6 GBT97. 1-5—-A3L FLAT WASHER 3
7 TD900. 484. 2 REAR TRAILER SOCKET 1
8 GBT70. 1-M8X25-8. 8 INNER HEXAGON SCREW 2
9 TE25484010001K REAR LAMP HARNESS ASSEMBLY 1
10 3203505D9-L TIE 34
11 Q67405100 PLASTIC FASTENING STRIP 4
12 FT65. 48. 095 HARNESS TIGHTEN CLIP 2
13 GBT16674. 1-M8X80-8. 8—A2L HEXAGON FLANGE NUT 2
14 TL02484220002 BACK TRAILER SOCKET INSTALLATION PLATE 1
15 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 4
16 TB15S482020003K STEERING LOWER PRESSURE ALARM SWITCH 1
17 GBT16674. 1-M12X20-8. 8-A3L HEXAGON FLANGE NUT 2
18 TE25484010005K REFLECTOR INSTALLATION PLATE 1
19 TD800. 484B. 5 REFLECTOR ASSEMBLY 2
20 TE25484010006K INSTALLATION PLATE RIGHT 1
21 TB1S482020005K SWITCH 1
22 JBT982-16 COMBINED SEAL GASKET 1

200



TE2SA354-009C

TE2S484010000K REAR LAMP HARNESS INSTALLATION ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
23 TB550. 484. 2 BRAKE LIGHT SWITCH 1
24 GBT5783-M16X30-10. 9-A3L HEXAGON BOLT 2
25 GBT93-16—-A3L STANDARD SPRING WASHER 2
26 GBT97. 1-16-A3L FLAT WASHER 2
27 TE2S484010004K HARNESS LOCKING PLATE 2
28 JBT982-10 COMBINED SEAL GASKET 1
29 GBT845-ST3. 5X16-A2L SCREW 2
30 TE2S484010003K NAMEPLATE LAMP BRACKET WELDMENT 1
31 TA700. 484A. 2. 1 LICENSELAMP 1

201



TE2SA354-009C

TE2S485010000K BATTERY INSTALLAT ION ASSEMBLY

s 16
18

15
14

13

11

202



TE2SA354-009C

TE2S485010000K BATTERY INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25485010000K BATTERY INSTALLATION ASSEMBLY 1
1 FT65. 48. 093 RUBBER RING-1 1
2 TC05485050001 TIE 1
3 GBT5783-M8X80—-8. 8—A2L HEXAGON BOLT 2
4 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 1
5 TE2S485010001K GROUNDING WIRE 1
6 TE2S485010006K POWER WIRE ASSEMBLY 1
7 GBT93-8-A3L STANDARD SPRING WASHER 2
8 GBT97. 1-8-A3L FLAT WASHER 2
9 GBT16674. 1-M8X30-8. 8-A2L HEXAGON FLANGE NUT 2
10 TE2S485010002K PRESSURE PLATE WELDMENT 1
11 FT250. 24B. 103 RUBBER SKIN 1
12 FT65. 48. 095 HARNESS TIGHTEN CLIP 1
13 TE250. 24B. 1L BATTERY ASSEMBLY 1
14 TG1454. 485. 4 POWER SWITCH 1
15 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 4
16 3203505D9-L TIE 3
17 Q67405200 PLASTIC FASTENING STRIP 1
18 TE25485010005K BATTERY GROUNDING WIRE 1

203



TE2SA354-009C

TE25486010000K TOP L 1GHT HARNESS INSTALLATION ASSEMBLY

B 11
4 25 15
2. .
] N\
3 .=
AT, [ o L]
N H\; 5 B of
[ 1 - ¢ 5
| ’ T S .
e
e A 12
i 3 5
L b
.F 3
17 "
16 . 3
10 | 1

204



TE2SA354-009C

TE2S486010000K TOP L1GHT HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25486010000K TOP LIGHT HARNESS INSTALLATION ASSEMBLY 1
1 TS06486010001K RIGHT ARMREST LIGHT ASSEMBLY 2
2 GBT16674. 1-M8X16-8. 8-A2L HEXAGON FLANGE NUT 2
3 TS06486010003 TOP LIGHT ASSEMBLY 2
4 TG1204. 486-01 RUBBER WASHER 3
5 FT65. 48. 093 RUBBER RING-1 2
6 3203505D9-L TIE 9
7 GBT96. 1-5-A3L BIG WASHER 3
8 TG1254. 486. 2 ROTATING ALARM LAMP 1
9 TE25486010002K BRACKET WELDMENT 1
10 GBT6170-M5-8—-A2L HEXAGON NUT, TYPE-1 5
11 Q67405200 PLASTIC FASTENING STRIP 4
12 GBT845-ST4. 8X16 SCREW 4
13 TS06486010006 INNER TOP LIGHT ASSEMBLY 1
14 TE25486010001K TOP LIGHT HARNESS ASSEMBLY 1
15 TS06486010008 REAR SCRAPER ASSEMBLY 1
16 GBT93-5-A3L STANDARD SPRING WASHER 5
17 GBT97. 1-5-A3L FLAT WASHER 2

205



TE2SA354-009C

TE2S487020000K COMB INED INSTRUMENT ASSEMBLY

e
S

£

oy

55) &
QRS g

206



TE2SA354-009C

TE2S487020000K COMB INED INSTRUMENT ASSEMBLY

No.

Part No.

Description

Version

QTy.

Remark

TE25487020000K

COMBINED INSTRUMENT ASSEMBLY

207



TE2SA354-009C

FT1250. 49. 001 TOOL BOX INSTALLATION ASSEMBLY

208



TE2SA354-009C

FT250. 49. 001 TOOL BOX INSTALLATION ASSEMBLY
No. Part No. Description Version QTY. Remark
FT250. 49. 001 TOOL BOX INSTALLATION ASSEMBLY
1 GBT5781-M8X20-4. 8-A2L BOLT 2
2 FT250. 49. 010 TOOL BOX ASSEMBLY 1
3 GBT97. 1-8-A0P WASHER 2
4 GBT93-8-A0P WASHER 2
5 GBT6170-M8—-8—-A2L NUT 2

209



TE2SA354-009C

TE2S501010000K OIL TANK INSTALLATION ASSEMBLY

« 22
ANl
N 23
1 1
21—13
()
1 1
|
21
3
24
4 | 25
i) ~
3 7
7
.3
&
4

210



TE2SA354-009C

TE2S501010000K OIL TANK INSTALLATION ASSEMBLY

No. Part No. Description Version QTY. Remark
TE2S501010000K OILTANKINSTALLATIONASSEMBLY 1
1 GBT5789-M8X25-8. 8-A2L HEXAGON FLANGE NUT 4
2 TE2S501010001K OTL TANK ASSEMBLY 1
2.1 TE2S501010002K OIL TANK WELDMENT 1
2.2 TD800. 501A. 1.1 OIL TANK COVER 1
2.3 TE300. 50D. 1. 2 FILTER MESH ASSEMBLY 1
2.4 TS09580010005 0-RING 1
2.5 FT250. 50. 107 OIL DISCHARGING PLUG 1
3 TL02501080010 SHOCK RING 1
4 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 4
5 TL02502020028 SHOCK RING 1
6 TE2S501010008K OIL TANK BRACKET WELDMENT 2
7 TE2S501010006K SHOCK RING 2

211



TE2SA354-009C

TE2S503010000K O1L CONVEY ING P1PE ASSEMBLY

212



TE2SA354-009C

TE2S503010000K O1L CONVEY ING P1PE ASSEMBLY

No.

Part No.

Description

Version

QTy.

Remark

TE25503010000K
GV04701010039
TE2S503010001K

OIL CONVEYING PIPE ASSEMBLY
END STRATIGHT THREAD CONNECTOR BODY 16-18
OIL CONVEYING PIPE

213



TE2SA354-009C

TL02551050000 LIFTER INSTALLATION ASSEMBLY-1

214



TE2SA354-009C

TL02551050000 LIFTER INSTALLATION ASSEMBLY—-1

No. Part No. Description Version QTY. Remark

TL02551050000 LIFTER INSTALLATION ASSEMBLY 1

1 TL02551050001 LIFTER ASSEMBLY 1

2 GBT5783-M10X30-10. 9-A3L HEXAGON BOLT 10

3 GBT93-10-A3L STANDARD SPRING WASHER 3

4 GBT5782-M10X80-8. 8-A2L HEXAGON BOLT 3

5 TE250. 55-03 WASHER 10

6 GBT899-M10X25-10. 9-A3L DOUBLE END STUDS 2

7 GBT6170-M10-10—-A3L HEXAGON NUT, TYPE-1 2

215



TE2SA354-009C

TL02551050000 LIFTER INSTALLATION ASSEMBLY-2

216



TE2SA354-009C

TL02551050000 LIFTER INSTALLATION ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TL02551050001 LIFTER ASSEMBLY 1
1 £300. 55. 140A SPEED DROP VALVE HAND WHEEL 1
2 GBT879-4X20 PIN 1
3 FT250. 55. 128B ADJUSTING VALVE ROD 1
4 YT18. 55. 129 ADJUSTING VALVE 1
5 GBT1235-22X2. 4 O0-RING 1
6 300. 55. 138 PIN 1
7 25. 55. 109A HEXAGON SCREW PLUG 1
8 JBT982-18 WASHER 1
9 GBT93-14 WASHER 4
10 GBT5782-M14X60 BOLT 1
11 GBT828-M5X6X4-22H SCREW 1
12 GBT97. 1-5 WASHER 1
13 GBT5782-M14X50 BOLT 3
14 TE300. 55. 1262 CYLINDER HEAD 1
15 GBT3452. 1-65X5. 3 0-RING 2
16 GBT3452. 1-77. 5X3. 55 O0-RING 1
17 DF250. 55. 121 RECTANGULAR RETAINER RING 1
18 TE300. 55. 102B CYLINDER TRUNK 1
19 DF250. 55. 161 RETAINER RING 1
20 DF250. 55. 013 PISTON ASSEMBLY 1
21 GBT1235-18X2. 4 0-RING 1
22 GBT3765-23. 6X2. 9 0-RING 1

217



TE2SA354-009C

TL02551050000 L IFTER INSTALLATION ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTY. Remark
23 GBT97. 1-6 WASHER 1
24 GBT93-8 SPRING WASHER 15
25 GBT5783-M8X20 BOLT 17
26 18.55. 110 RETATINER BLOCK 1
27 GBT97. 1-8 WASHER 1
28 GBT3452. 1-43. 7X1. 8 0-RING 2
29 YT18.54. 125 OIL SUCTION PIPE JOINT PAPER WASHER 1
30 160. 55. 168 COVER PLATE 1
31 14. 55. 107A LIMITING PIN SHAFT 1
32 GBT6170-M8 NUT 3
33 DF400. 55. 108 LIFTING ADJUSTING ROD 1
34 GBT5783-M8X25 BOLT 3
35 TE250. 55. 132 SEAL SLEEVE 2
36 TE300. 55. 013 LIFTING ARM ASSEMBLY 2
37 18.55. 109 LIFTING SHAFT PRESSURE PLATE 1
38 18.55. 111 THRUST WASHER 1
39 GBT3452. 1-48. 7X1. 8 0-RING 2
40 GBT97. 1-20 WASHER 1
41 JBT982-12 COMBINED SEAL WASHER 1
42 18.55. 108 OIL DISCHARGING PLUG 1
43 GBT5782-M10X45 BOLT 8
44 GBT93-10 WASHER 11

218



TE2SA354-009C

TL02551050000 L IFTER INSTALLATION ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTy. Remark
45 FT250. 55. 015A REAR END COVER ASSEMBLY 1
46 FT800. 55A. 237 SPRING LOCK PIN 1
47 18. 55. 107 UPPER PULL ROD FRONT CONNECTING PIN 1
48 18. 55. 159A REAR END COVER PAPER GASKET 1
49 TE300. 55. 101-3A LIFTER HOUSING 1
50 TE300. 55. 109 PLUG 1
51 TE250. 55. 110 0-SEAL RING 2
52 TE250. 55. 111 LIFTING SHAFT SLEEVE 2
53 TE250. 55. 114 SPACER BUSH 3
54 TE300. 55. 103 LIFTING SHAFT 1
55 18.55. 133-1 INNER LIFTING ARM 1
56 GBT882-B6X50 PIN SHAFT 1
57 TE300. 55. 132 TOP ROD 1
58 GBT91-2X12 PIN 1
59 GBT97. 1-12 WASHER 1
60 FWX18. 55. 016 RETURN RETAINER PLATE 1
61 GBT91-2X16 SPLIT PIN 3

219



TE2SA354-009C

TL02561050000 SUSPENS | ON ASSEMBLY—1

) " 5
o 12 .
8 O
¥ 6 11 9 5
5 4
) 2,
! 14
15 L2
& . 16
5
; 17
L 18 >y
&
nm 19
22
! f
: 5
]
] b
12 [ i
15 B
. -
o "
© '
14 B kL
19
1t 178 §
16 . ®
I 13 f Y
g st i ¥ 2
7 3 4 .
4 7 )
18 v e
ke &
2
1 ¥

220



TE2SA354-009C

TL02561050000 SUSPENS | ON ASSEMBLY—1

No. Part No. Description Version QTY. Remark

TL02561050000 SUSPENSTON ASSEMBLY 1

1 GBT91-5X32-A3L SPLIT PIN 2
2 GBT97. 1-18-A3L FLAT WASHER 2
3 TE300. 56. 3a LIMIT ROD ASSEMBLY 2
4 GBT882-B18X55-A3L PIN SHAFT 2
5 GBT91-3. 2X36-A3L SPLIT PIN 6
6 GBT97. 1-20-A3L FLAT WASHER 8
7 FT300. 56A. 103 BUSH 4
8 TE300. 56. 4a RIGHT LIMITING ROD BRACKET WELDMENT 1
9 GBT16674. 1-M14X30-10. 9-A3L HEXAGON FLANGE NUT 8
10 GBT6172. 1-M12-04-A3L HEXAGON THIN NUT 1
11 TE300. 56-07 LIMITING ROD CONNECTING PIN 2
12 FT300. 56A. 101 LIFTING ROD UPPER CONNECTING PIN 2
13 TE300. 56. 5a LEFT LIMITING ROD BRACKET WELDMENT 1
14 TE300. 56-03 LIFTING ROD LOWER CONNECTING PIN 2
15 TE300. 56. 2 LIFTING ROD ASSEMBLY 2
16 GBT91-4X40-A3L SPLIT PIN 2
17 GBT6178-M20—-8-A9L HEXAGON SLOTTED NUT, STYLE 1 2
18 TE300. 56-11 LIMITING ROD REAR CONNECTING PIN 2
19 TE300. 56. 1 LOWER PULL ROD ASSEMBLY 2
20 TE300. 56-02 CIRCULAR PLATE 2
21 GBT93-16-A3L STANDARD SPRING WASHER 2
2

[\)
\]

GBT6170-M16-8-A3L

HEXAGON NUT, TYPE-1

221



TE2SA354-009C

TL02561050000 SUSPENS |ON ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
23 TE300. 56-04 LOWER PULL ROD FIXING SHAFT 1
24 FT250. 56. 125 THRUST SCREW 1

222



TE2SA354-009C

TL02561050000 SUSPENS | ON ASSEMBLY-2

3
2
5.1
] 52
4
53
o 54
’ 55 A6 e
5
e T2
71 L,
6.1
73
6 o B2 Gl _ 74
= 7.5
83
64 7 s
T ]

223



TE2SA354-009C

TL02561050000 SUSPENS | ON ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TL02561050000 SUSPENSTON ASSEMBLY 1
1 GBT16674. 1-M8X20-8. 8—A2L HEXAGON FLANGE NUT 2
9 TESC561040001 gEiEEéDTULL ROD FIXED CLIP COMBINATION !
3 TL02561020003a UPPER PULL ROD FIXED CLIP COMBINATION 1
4 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 2
5 FT250. 56. 012a UPPER PULL ROD ASSEMBLY 1
5.1 FT250. 56. 017 UPPER PULL ROD FRONT ADJUSTING ROD ASSEMBLY 1
5.2 GBT6171-M22X1. 5-8-A3L HEXAGON NUT, TYPE-1 1
5.3 FT250. 56. 031 ADJUSTING SCREW WELDMENT 1
5.4 GBT6171-M22X1. 5—LH-8-A3L HEXAGON NUT, TYPE-1 1
5.5 FT250. 56. 019 UPPER PULL ROD REAR ADJUSTING ROD ASSEMBLY 1
5.6 FT300. 56A. 113 LOCKING PIN CHAIN ASSEMBLY 1
6 TE300. 56. 2 LIFTING ROD ASSEMBLY 2
6. 1 TE300. 56. 2-02a LIFTING ROD UPPER CONNECTING FORK 1
6.2 TE300. 56. 2-03 NUT 1
6.3 TE300. 56. 2. 1a-01 RATSING ROD COIL 1
6.4 TE300. 56. 2-04 NUT 1
6.5 TE300. 56. 2-01a LIFTING ROD LOWER CONNECTING FORK 1
7 TE300. 56. 3a LIMIT ROD ASSEMBLY 2
7.1 TE300. 56. 3a. 1 EXTENSIBLE ROD BALL ASSEMBLY 1
7.2 FT300. 56A. 023 LIMITING ROD LOCK PIN ASSEMBLY 1
7.3 TE300. 56. 3a—01 EXTENSIBLE GUIDE PIPE 1

224



TE2SA354-009C

TL02561050000 SUSPENS |ON ASSEMBLY-2 (cont'd.)

No. Part No. Description Version QTY. Remark
7.4 GBT6170-M22-8-A9L HEXAGON NUT, TYPE-1 1
7.5 TE300. 56. 3a—02 LIMITING ROD ADJUSTING SCREW 1

225



TE2SA354-009C

TL02570050000 DISTRIBUTOR ASSEMBLY-1

226



TE2SA354-009C

TL02570050000 DISTRIBUTOR ASSEMBLY-1

No. Part No. Description Version QTY. Remark

TL02570050000 DISTRIBUTOR ASSEMBLY 1
1 GBT5782-M6X30—-8. 8—A2L HEXAGON BOLT 4
2 GBT93-6-A3L STANDARD SPRING WASHER 4
3 TE254. 582H-09a SEAL SLEEVE 1
4 TE254. 582H-10 STEEL PLATE MAT 1
5 GBT68-M4X10-4. 8-A2L SLOTTED SCREW 1
6 TB504. 552-04 HANDLE HEAD 1
7 TL02570050001 CONTROL ARM ASSEMBLY 1
8 GBT97. 1-8-A3L FLAT WASHER 2
9 GBT91-2X16-A3L SPLIT PIN 2
10 GBT894. 1-18 CIRCLIP FOR SHAFT 2
11 TL02570050009 FIXING SHAFT 1
12 GBT93-10-A3L STANDARD SPRING WASHER 3
13 GBT5782-M10X80—-10. 9-A3L HEXAGON BOLT 3
14 TL02570050013 DISTRIBUTOR INSTALLATION ASSEMBLY 1
15 TL02570050007 DISTRIBUTOR CONTROL PULL ROD ASSEMBLY 1

227



TE2SA354-009C

TL02570050000 DISTRIBUTOR ASSEMBLY-2

¢4
|
& -
= 5
— -
o= 5
{
kA
At
L% )
™ . I
3
o -
o L =
U

228



TE2SA354-009C

TL02570050000 DISTRIBUTOR ASSEMBLY-2

No. Part No. Description Version QTY. Remark

TL02570050013 DISTRIBUTOR INSTALLATION ASSEMBLY 1
1 18FP. 57A. 012 SAFETY VALVE ASSEMBLY 1
2 GBT3452. 1-21. 2X2. 65 0-RING 1
3 18FP. 57A. 104B-1 DISTRIBUTOR HOUSING 1
4 TE250. 57. 013 REARCOVERASSEMBLY 1
6 TE250. 55. 300 PLUG M10X1 1
7 GBT3765-8. 1X1. 6 0-RING 1
8 TL02570050006 CONTROL ARM 3 1
9 GBT5783-M6X14 BOLT 2
10 GBT93-6 WASHER 6
11 GBT5782-M6X60 BOLT 4
12 18FP. 57. 107B REAR COVER PAPER GASKET 2
13 18FP. 57. 106 RETAINER PLATE 1
14 18FP. 57. 010B SLIDING VALVE ASSEMBLY 1
15 18FP. 57. 103B FRONT COVER PAPER GASKET 1
16 18FP. 57. 102 FRONT COVER 1
17 GBT93-5 WASHER 4
18 GBT5783-M5X18 BOLT 4
19 GBT3452. 1-19X2. 65 0-RING 1
20 GBT3452. 1-13. 2X2. 65 0-RING 1

229



TE2SA354-009C

TE2S581010000K OIL PUMP/PIPE/F ILTER ASSEMBLY

ez

14

0
2
| e 19
. .
n ol
H1 .
3
=
7
12
\\
]‘l
. 13
=
PR 5
;:ﬁf, QJ{) .
f,;,/ 16
ol 4
16!
14
181
18

1
W2
\.
4
3
5
& 6 e
| 1
¥ o 41
a B ey
9
@ 10
<]
;]
11 L
W 12 L -
7 17
| i)
(4] 12
14 )w 13
15

14

230



TE2SA354-009C

TE2S581010000K OIL PUMP/PIPE/F ILTER ASSEMBLY

No. Part No. Description Version QTY. Remark

TE25581010000K OTL PUMP/PTPE/FILTER ASSEMBLY 1

1 GBT5783-M8X30-8. 8-A2L HEXAGON BOLT 5
2 GBT93-8-A3L STANDARD SPRING WASHER 11
3 TE2S581010006K PRESSURE OIL PIPE ASSEMBLY 1
4 GBT3452. 1-18. 0X2. 65G RUBBER O-SEAL RING 1
5 TC02581240001K GEAR PUMP 1
6 TL02581010001 BOLT 2
7 TE2S581010008K PRESSURE OIL PIPE ASSEMBLY 1 1
8 TE2S581010001K GEAR PUMP INLET PIPE WELDMENT 1
9 GBT3452. 1-21. 2X1. 80G RUBBER O-SEAL RING 1
10 GBT70. 1-M8X25-8. 8-A2L INNER HEXAGON SCREW 4
11 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 2
12 TE25581010014K OIL PIPE CLAMP AND RUBBER WASHER 35-15 4
13 GBT16674. 1-M8X60-8. 8—A2L HEXAGON FLANGE NUT 2
14 Q67645 B-TYPE WORM TRANSMISSION HOSE CLAMP 4
15 TS06581110003 OIL SUCTION RUBBER HOSE 1 2
16 TE25581010019K ED STRATGHT JOINT 2
17 V04701010035 SCREW PLUG M10X1 1
18 TB1S581010017K FILTER ASSEMBLY 1
18. TB1S581010018K OIL SUCTION FILTER ELEMENT 1
19 TE2S581010011K OIL FILTER BRACKET WELDMENT 1
20 TE2S581010017K FILTER BONNET 1

231



TE2SA354-009C

TE2S581010000K OIL PUMP/PIPE/FILTER ASSEMBLY (cont'd.)

No. Part No. Description Version QTY. Remark
21 GBT16674. 1-M8X16-8. 8—-A2L HEXAGON FLANGE NUT 2
22 GBT16674. 1-M8X20-8. 8—-A2L HEXAGON FLANGE NUT 4

232



TE2SA354-009C

TE2S582010000K MULT I-WAY VALVE OIL PIPE ASSEMBLY-1

; 2
@ 1
4
&, n »n
m 5 @
1 “ 7 . 2
@ 9 @ 2 B
3 - L] G
.4 :
o e 24
iy, -
w
8]
2 11
¢ 9
w
7
g L 6
13
a
1
i 14
16
4
5 o
1 L) 17
[ 15
16 1
B
; 4
\"&‘t,; 18 &
) &
n 7
g
§

233



TE2SA354-009C

TE2S582010000K MULT I-WAY VALVE OIL PIPE ASSEMBLY-1

No. Part No. Description Version QTY. Remark

TE2S582010000K MULTI-WAY VALVE OIL PIPE ASSEMBLY 1
1 FT354. 58A. 032 JOINT 4
2 TB1S582010003K DUSTPROOF COVER R+ 1
3 TC02580010003K DUSTPROOF COVER 2
4 TB1S582010020K JOINT 4
5 TE25582010007K OUT STEEL PIPE ASSEMBLY 1 1
6 TS06582130048 END STRAIGHT THREAD CONNECTOR BODY 6
7 TC04582140012 CONNECTING JOINT M18-15 3
8 TE25582010004K MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY 1
9 TB1S582010004K DUSTPROOF COVER R- 1
10 TE2S582010008K OUT STEEL PIPE ASSEMBLY 2 1
11 GBT3754-L15 JOINT 3
12 TE2S582010012K MULTI-WAY VALVE OIL RETURN PIPE ASSEMBLY 1
13 TE2S582010018K DISTRIBUTOR OIL INLET PIPE ASSEMBLY 1
14 TB1S582010006K DUSTPROOF COVER B~ 1
15 TB1S582010005K DUSTPROOF COVER B+ 1
16 FT354. 58A. 302 DUSTPROOF COVER 2
17 TE25582010010K OUT STEEL PIPE ASSEMBLY 4 1
18 TE2S582010009K OUT STEEL PIPE ASSEMBLY 3 1
19 TL02582230001 MULTI-WAY VALVE ASSEMBLY 1
20 GBT16674. 1-M8X16-8. 8—A2L HEXAGON FLANGE NUT 2
21 GBT6177. 1-M6-8-A2L HEXAGON FLANGE NUT 2
22 TE2S582010011K PIPE CLAMP BRACKET 1

234



TE2SA354-009C

TE2S582010000K MULT I-WAY VALVE OIL PIPE ASSEMBLY-1 (cont'd.)

No. Part No. Description Version QTY. Remark
23 TH04402010061 SINGLE HOLE PIPE CLAMP 15 2
24 GBT16674. 1-M6X50-8. 8—-A2L HEXAGON FLANGE NUT 2

235



TE2SA354-009C

TE2S582010000K MULT I-WAY VALVE OIL PIPE ASSEMBLY-2

11

14
‘:’.‘.
1
2 14
1
8
3
4 Py
S o
o T 3
" 9 4 ST ¥
£ 5 I:’
b 13 9
g
o 1
B
15 °
10
94
g1 82 $a 2

236



TE2SA354-009C

TE2S582010000K MULT I-WAY VALVE OIL PIPE ASSEMBLY-2

No. Part No. Description Version QTY. Remark
TE25582010000K MULTI-WAY VALVE OIL PIPE ASSEMBLY 1
1 TB504. 552-04 HANDLE HEAD 2
2 TL02582280023 CONTROL ARM 1 1
3 TS10552010005 LOCK PIN ASSEMBLY 4
4 TL02582280020 SEAT 2
5 GBT16674. 1-M6X60-8. 8-A2L HEXAGON FLANGE NUT 3
6 TL02582280015 MULTI-WAY VALVE BRACKET WELDMENT 1
7 GBT16674. 1-M12X20-8. 8-A3L HEXAGON FLANGE NUT 4
8 TL02582280028 CONTROL ARM 2 1
9 TL02582280021 MULTI-WAY VALVE CONTROL PULL ROD ASSEMBLY 2
9.1 TS10552010004 RIGHT REVOLVING PULL ROD FORK 1
9.2 GBT6172. 1-M8-04—-A2L HEXAGON THIN NUT 2
9.3 TL02582280022 MULTI-WAY VALVE CONTROL PULL ROD 1
9.4 TS10552010003 LEFT REVOLVING PULL ROD FORK 1
10 TE2S582010001K OIL SUCTION PIPE ASSEMBLY 1
11 GBT93-8-A3L STANDARD SPRING WASHER 4
12 GBT70. 1-M8X30—-8. 8—A2L INNER HEXAGON SCREW 2
13 GBT6172. 1-M8-04-A2L HEXAGON THIN NUT 2
14 GBT68-M4X10-4. 8-A2L SLOTTED SCREW 2
15 GBT3452. 1-32. 5X2. 65G RUBBER 0-SEAL RING 1

237



TE2SA354-009C

TC03620010000K SAFETY BELT INSTALLATION ASSEMBLY

238



TE2SA354-009C

TC03620010000K SAFETY BELT INSTALLATION ASSEMBLY

No.

Part No.

Description

Version

QTy.

Remark

TC03620010000K

SAFETY BELT INSTALLATTON ASSEMBLY

239



TE2SA354-009C

TE254. 742 FRONT BALLAST ASSEMBLY

3 ]
(W 61 65
il
1 4
2
&1 &
Yoas ™
5 \, 64
2y
\\\ !
T LL -
LT 8
s . L.
A A "L
* F &
T g
65 9

240



TE2SA354-009C

TE254. 742 FRONT BALLAST ASSEMBLY

No. Part No. Description Version QTY. Remark
1 TE254. 742-04 TOWING BOLT 2
2 GBT97. 1-20-A0P FLAT WASHER 2
3 TB400. 74A. 2 TOWING PIN AND LOCK PIN ASSEMBLY 1
4 TE254. 742-02 TOWING LUG 1
5 FT650. 74. 108 TOWING NUT 2
6 TE254. 742. 2 FRONT BALLAST SMALL ASSEMBLY 1

6.1 TE254. 742-01 BALLAST BLOCK 8

6.2 GBT6170-M16—-8-A3L HEXAGON NUT, TYPE-1 1

6.3 GBT93-16-A0P STANDARD SPRING WASHER 1

6.4 GBT97. 1-16—-A0P FLAT WASHER 1

6.5 TE254. 742-03 CONNECTING BOLT 1
7 TE254. 742. 3 BASE PLATE 2
8 GBT93-10-A0P STANDARD SPRING WASHER 2
9 GBT5783-M10X45-8. 8—A3L HEXAGON BOLT 2

241



TE2SA354-009C

TE2S810010000K HEATER INSTALLAT ION

l ]
L, o2 ¥
? i
] 4 ! 4
- ~
v
5
’ B
[ "
y o T _..,./"'I
1 e A 9
\.\‘/- o Y
) K- \\:‘\ .
13 ; (R
12 - I \\I 10
g # “
13 10
17
1413 e
g ®
13 “< =
8
15
Q¢
N P
| 3
SA18
“rel
4
&

242



TE2SA354-009C

TE2S810010000K HEATER INSTALLAT ION

No. Part No. Description Version QTY. Remark

TE2S810010000K HEATER INSTALLATION 1
1 GBT16674. 1-M8X35-8. 8-A2L HEXAGON FLANGE NUT 8
2 TE2S810010003K RIGHT BEAM 1
3 TE2S810010004K LEFT BEAM 1
4 GBT16674. 1-M8X20-8. 8—-A2L HEXAGON FLANGE NUT 5
5 GBT845-ST4. 2X16 SCREW 6
6 TE2S810010013K WINDWAY 1
7 TE2S810010001K HEATER ASSEMBLY 1
8 TE25810010002K CONTROL PANEL 1
9 GBT819. 2-M5X20-8. 8-A2L SCREW 4
10 GBT6177. 1-M8-8-A2L HEXAGON FLANGE NUT 4
11 TC03811030004 WATER OUT HOSE OF WARM ATR 1
12 TE2S810010012K GLUE PIECE 1
13 Q676B25 C—TYPE WORM TRANSMISSION HOSE CLAMP 4
14 TS04812010010 HEATER WATER INLET VALVE 1
15 Q67405200 PLASTIC FASTENING STRIP 8
16 TS06811010007 LOCKING CLAMP 1
17 TE2S810010011K WATER OUTLET HOSE OF WARM ATR 1

243



TE2SA354-009C

FT1250. 91B. 001 REAR BALLAST ASSEMBLY

6
3 5 . 3
g
& |
2
4 A .
3 % *
LN & / p
. : 5
& N
¥ . iy
2 P &
- L e
= & 2
/ 4
"
2
1

244



TE2SA354-009C

FT1250. 91B. 001 REAR BALLAST ASSEMBLY

No. Part No. Description Version QTY. Remark
FT250. 91B. 001 REAR BALLAST ASSEMBLY
1 TE350. 91-04 HEXAGON BOLT 3
2 FT650. 34. 104 WASHER 6
3 FT250. 91B. 101 REAR BALLAST 2
4 FT250. 91B. 103 BALLAST SCREW I1 3
5 FT250. 91B. 102 BALLAST SCREW I 3
6 GBT6171-M16X1. 5-8-A3L HEXAGON NUT, TYPE-1 3

245



	4L22BT-1M9 ENGINE ASSY 
	TE2S110010000K AIR FILTER SYSTEM ASSEMBLY 
	TE2S131010000K COOLING SYSTEM ASSEMBLY 
	TE2S133010000K GUARD NET ASSEMBLY 
	TL02201060000 HAND THROTTLE CONTROL ASSEMBLY 
	TL02202070000a FOOT THROTTLE CONTROL ASSEMBLY 
	TE2S203010000K PULL WIRE ASSEMBLY 
	TE2S211010000K CLUTCH ASSEMBLY 
	TE2S212010000K CLUTCH CONTROL ASSEMBLY 
	TE2S220010000K EXHAUST SYSTEM ASSEMBLY 
	TL02311010000 FRONT DRIVING AXLE ASSEMBLY 
	TE2S312010000K BRACKET ASSEMBLY 
	TE254.313G FRONT SUPPORT SEAT ASSEMBLY 
	TE254.314 REAR SUPPORTING SEAT ASSEMBLY 
	TL01320010000K FRONT DRIVING WHEEL ASSEMBLY 
	TL02340020000K REAR DRIVING WHEEL ASSEMBLY 12.4-24 
	TL01350010000K TOWING MECHANISM INSTALLATION ASSEMBLY 
	TE2S361010000K SHUTTLE SHIFT ASSEMBLY 
	TE2S362010000K SHUTTLE SHIFT CONTROL MECHANISM ASSEMBLY 
	TE2S371010000K MAIN/AUXILIARY GEARSHIFT ASSEMBLY 
	TE2S372010000K REAR CENTRAL ASSEMBLY OF TRANSMISSION CASE 
	TE2S373010000K TRANSMISSION CASE CONTROL MECHANISM ASSEMBLY 
	TE2S374010000K TRANSMISSION CASE SHELL ASSEMBLY 
	TL02375080000 BREATH ASSEMBLY 
	TE2S391010000K LEFT HALF SHAFT ASSEMBLY 
	TE2S392010000K RIGHT HALF SHAFT ASSEMBLY 
	TE2S401010000K STEERING PLATE AND STEERING PIPE COLUMN ASSEMBLY 
	TE2S402010000K STEERING PIPE ASSEMBLY 
	TE2S403010000K LOW PRESSURE CONTROL PIPE ASSEMBLY 
	TE2S411010000K PTO SHAFT ASSEMBLY 
	TE2S412010000K PTO GEAR ASSEMBLY 
	TE2S413010000K PTO CONTROL ASSEMBLY 
	TE254.421B TRANSFER CASE ASSEMBLY 
	TE354.422 TRANSFER CASE TRANSMISSION SHAFT ASSEMBLY 
	TL02423020000 TRANSFER CASE CONTROL ASSEMBLY 
	TE2S431010000K LEFT BRAKE ASSEMBLY 
	TE2S432010000K RIGHT BRAKE ASSEMBLY 
	TE2S433010000K BRAKE CONTROL ASSEMBLY 
	TE2S440010000K SEAT INSTALLATION ASSEMBLY 
	TE2S451010000K DRIVER’S CAB ASSEMBLY 
	TE2S453010000K UPHOLSTERY ASSEMBLY 
	TE2S453020000K UPHOLSTERY ASSEMBLY 
	TL02455010000 BACK REAR MUD GUARD DECORATION PART 
	TE2S456010000K DASHBOARD ASSEMBLY 
	TL02457020000 FRONT CONNECTING ASSEMBLY 
	TL02458030000 REAR CONNECTING ASSEMBLY 
	TE2S471010000K BONNET INSTALLATION ASSEMBLY 
	TE2S473010000K BONNET LOCKING DEVICE ASSEMBLY 
	TE2S475010000K BONNET SEAL INSTALLATION ASSEMBLY 
	TE2S481010000K ENGINE HARNESS INSTALLATION ASSEMBLY 
	TE2S482010000K BODY HARNESS INSTALLATION ASSEMBLY 
	TE2S483010000K FRONT LAMP HARNESS INSTALLATION ASSEMBLY 
	TE2S484010000K REAR LAMP HARNESS INSTALLATION ASSEMBLY 
	TE2S485010000K BATTERY INSTALLATION ASSEMBLY 
	TE2S486010000K TOP LIGHT HARNESS INSTALLATION ASSEMBLY 
	TE2S487020000K COMBINED INSTRUMENT ASSEMBLY 
	FT250.49.001 TOOL BOX INSTALLATION ASSEMBLY 
	TE2S501010000K OIL TANK INSTALLATION ASSEMBLY 
	TE2S503010000K OIL CONVEYING PIPE ASSEMBLY 
	TL02551050000 LIFTER INSTALLATION ASSEMBLY 
	TL02561050000 SUSPENSION ASSEMBLY 
	TL02570050000 DISTRIBUTOR ASSEMBLY 
	TE2S581010000K OIL PUMP/PIPE/FILTER ASSEMBLY 
	TE2S582010000K MULTI-WAY VALVE OIL PIPE ASSEMBLY 
	TC03620010000K SAFETY BELT INSTALLATION ASSEMBLY 
	TE254.742 FRONT BALLAST ASSEMBLY 
	TE2S810010000K HEATER INSTALLATION 
	FT250.91B.001 REAR BALLAST ASSEMBLY 

